PowerBoss®

The Power of Clean

Parts Catalog
Armadillo 9X Sweeper Series

Models: 9X & 9XCE

PowerBoss®, Minuteman International, Inc.
A Member of the Hako Group

#4100000 Rev. F 07/16




PowerBoss

PREFACE

Thank you for your purchase of the new industry standard for sweepers. PowerBoss® takes
great pride in offering the most dependable, reliable, and best value in industrial power
sweepers and scrubbers. We set the standard.

Our Customer Service Department would like to hear from you. If you see any errors, omissions
or something that needs clarification in this Parts Catalog, please let us know. We are working
hard towards continually improving our processes--to benefit you, our valued customer.

Please copy the form below, fill out and comment on how you found our manual.

Thank you!
The PowerBoss® Team

Name

Title:

Company Name:

Address:

Country:

Type of equipment or model number:

Comments:

Please return to:
Customer Service Manager
PowerBoss®, Minuteman International, Inc.
14N845 U.S. Route 20
Pingree Grove, lllinois 60140 USA

Phone: 800-323-9420
Email: tech@powerboss.com

Page 2 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss

This is the Parts Catalog for the PowerBoss® Armadillo 9X & 9XCE Sweeper Series.

This Catalog covers the Armadillo 9X & 9XCE machine variations beginning December 2014.

We believe this machine will provide excellent service for many years.

However, the best results will be obtained if:

* The machine is operated with reasonable care.

* The machine is maintained regularly per the maintenance schedule provided in the User Manual.
* The machine is maintained with PowerBoss® supplied or equivalent parts.

All right side and left side references to the machine (except for engine) are determined by facing
the direction of forward travel. The front of the engine or engine fan faces the rear of the machine.
Some hardware considered to be common or locally available has been omitted from the parts
section to make this manual clear. Be sure to use equivalent hardware when replacement becomes
necessary.

The Model and Serial Number of your machine is shown on the |1.D. name plate. This information is
needed when contacting Technical Support or when ordering parts. The |.D. plate is mounted on the
console of the machine, left of the operator and adjacent the main broom adjustment access door.

Example 1.D Plates:

seal o [
Mechi Wegh (o [ [ [ [ = I

e - =
O powerBoss 15 1520 o) " POWerBoOss a5 s R 20
PINGREE GROVE, L 60140 PINGREE GROVE, IL 60140
C€ Made in USA I:l Made in USA PX3
e e

actine Weight (vo): ||| | N e

front Wneet Weight v [ R vveet weiart o [
O @)

rront Wheel Weigt () N ez et weiont o)
() cemer J

Parts may be ordered by phone, fax, or email from any PowerBoss® parts and service center.
Before ordering parts or supplies, be sure to have your machine model number and serial number
handy. For your convenience Fill out the data block on the next page for future reference.

MACHINE DATA
Fill out at installation

Serial Number:

Engine Serial Number:

Sales Rep.:

Date of Install:

All information contained in this catalog is current at the time of printing. PowerBoss®, Minuteman
International, Inc. reserves the right to make changes at any time without notice.

PowerBoss®, Minuteman International, Inc., Copyright 2014-2015, Printed in USA.

Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015

Page 3




PowerBoss
e Power o ean

TECHNICAL SPECIFICATIONS
Model Armadillo 9X Series
9X Model No.

9X CE Model No. 9XRDSLCE; 9XRLPGCE

DIMENSIONS & WEIGHT

Length .................. 105 in (267 cm)
Width ................... 60 in (152 cm)
Height (machine) .......... 52.5in (133 cm)

Height (with steering wheel). . 58 in (147 cm)
Height (with Overhead guard) 81 in (206 cm)

Height (with Cab) . ......... 81in (206 cm)
Weight (Diesel engine) .. ... 4090 Ib (1855 kq)
Weight (Gas & LPG engines) 4070 Ib (1846 kg)

Minimum U-turn ... ........ 110 in (280 cm)

58 in
(147 cm)

525in
(133 cm)

Page 4

SWOXKDSL; SWOXKGAS; SWOXKLPG

SWEEPING SYSTEM

Productivity .............. 184,800 ft?/hr (17,168 m?/hr)
Sweeppath............... 62 in (157 cm)
Main broom. . ............. 48 in (122 cm)
Sidebroom............... 24 in (61 cm)
with Dual side broom . ... ... optional 72 in path
......... optional (183 cm) path
Hoppertype . ............. RTR™ high dump
Hopper volume. ........... 21.1 ft* (0,59 m3)
Hopper load capacity . .. .. .. 1100 Ib (498 kg)
Dustcontrol .............. 110 ft2 (10,22 m?)
Highdump ............... 64 in (162 cm)

include RTR™(Rotary Trash Relocation)

U2\ |
Pt # ) R

sy |

—

dimensions shown in inches (cm)

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015



®
PowerBoss
The Power of Clean

STANDARD ABBREVIATIONS

°C-Degrees Celsius

°F-Degrees Fahrenheit

12V-12 Volts DC

AR-Abrasion Resistant

ASSY-Assembly

ATO-Standard Auto Fuse Type
Also called ATC

BHSCS-Button Head Screw SS

BLK-Black

BLT-Belt

BR-Brass or Broom or Brush

BRM-Broom

BRKT-Bracket

CB-Curb Broom

CCW-Counter Clockwise

CI-Cubic Inch

CW-Clockwise Rotation

CYL-Cylinder

DEG-Degrees

DIA-Diameter

DPDT-Double Pole Double Throw

ELEC-Electric

ES-Elastic Stop, also Nyloc

EXT-Exterior or Extended

Fl-Fuel Injection

FS-Full Size

FTG-Fitting

FWD-Forward

REV-Reverse

GAL-US Gallon (3.79 Liters)

GOV-Governor

HD-Head

HD-Heavy Duty

HOP-Hopper

HSS-High Speed Steel

HT-High Temperature

HT-Height

HYD-Hydraulic

ID-Identification

ID-Inside Diameter

IMP-Impeller

Armadillo 9X Sweeper #4100000 Rev. F 07/16

INFO-Information

INT-Internal or Interior

LG-Long

LH-Left Hand

LPG-Liquefied Petroleum Gas
LP-Liquefied Petroleum
M8x1-Indicates Metric threads,
8mm Dia with a 1mm thread pitch
MM-Millimeters

MNT-Mount

MS-MId Size

OD-Outside Diameter
PLTD-Plated

REV-Reverse

RH-Right Hand

ROT-Rotation

RTR-Rotary Trash Relocator
SCR-Screw

SC-Scrubber

SP-Service Part

SPDT-Single Pole Double Throw
SPST-Single Pole Single Throw
SS-Stainless Steel
STR-Straight

ST-Straight

SUB-Sub Assembly
THD-Thread

THK-Thick

THRU-Through

UNC-Unified Nat’'| Coarse Threads
UNF-Unified Nat’l Fine Threads
VV1505-Kubota Diesel Engine
W/-With

WELD-Weldment

W/O-Without

SP-Zinc Plated

Page 5

PowerBoss® Copyright 2014-2015



PowerBoss
e Power o ean

TABLE OF CONTENTS

PREFACE . . o 2
TECHNICAL SPECIFICATIONS
STANDARD ABBREVIATIONS . . ..o e e 5
FRAME AS SEMBLY . o 8
HYDRAULIC BRAKE ASSEMBLY . .. e 10
HYDRAULIC BRAKE ASSEMBLY - CONTINUED . .. ... .. e 12
BRAKE - 8" ARMA L/H PN-3321450 . . . . ..ot e e e 14
BRAKE - 8" ARMA R/H PN-332147 1 . . . e 14
STEERING WHEEL, GAUGES & FUSES . ... ... e e 16
STEERING COLUMN . .o e 18
SIDE BROOM ASSEMBLY - DRIVE MOTOR, ARM, AND MOUNTING ........................ 20
SIDE BROOM ASSEMBLY - ADJUSTMENT COMPONENTS. ... ... ... 22
ENGINE COVER, SIDE DOOR, LATCH& REARGRILL . ... . 24
REAR DRIVE ASSEMBLY. . . . e 26
DIRECTIONAL CONTROL LINKAGE ASSEMBLY . . . ... e 28
CONSOLE ASSEMBLY . . oo 30
SEAT, FLOOR PAN & TAIL LIGHT . ..o e e 32
LIFT & ROTATION CYLINDERS, HYDRAULIC HOSES . ... ... .. e 34
RTR SWITCH DETAIL LIFT ARM . . e e 36
THIS PAGE IS INTENTIONALLY LEFT BLANK . . . . 37
HOPPER - FILTER AND SHAKER MOTOR COMPONENTS . ... ... ... e 38
HOPPER - COVER AND LATCH COMPONENTS . . . ... e 40
FRONT BUMPER ASSEMBLY . . . e e 42
BATTERY COMPONENT S . . . e e e s 43
ENGINE PAN, HYDRAULIC HOSE RETAINER & LATCH . . ... ... 44
FUEL TANK GASOLINE AND DIESEL. . . . .o e e 46
HYDRAULIC RESERVOIR ASSEMBLY . ... e 48
HYDRAULIC CONTROL VALVE DETAIL. . . . e 50
IMPELLER ASSEMBLY . . . 52
MAIN BROOM AS SEMBLY . . .o e e e 54
SIDE BROOM & MAIN BROOM . . . .. e e e 56
VACUUM SWIT CH e 58
TIMER-FILTER SHAKER SEALED . . . .. e e e 59
GASKET MOUNT ASSEMBLY . ..o e e 60
ENGINE KUBOTA V1505 DIESEL - AIR CLEANER ASSEMBLY. .. .. ... 62
ENGINE KUBOTA V1505 DIESEL - FUSE BOX ASSEMBLY. . .. ... e 63
ENGINE KUBOTA V1505 DIESEL - FUSE BOX DETAILS. . ... ... 64
ENGINE KUBOTA V1505 DIESEL - ALTERNATOR, WATER PUMP, FAN, AND OIL PAN. ......... 66
Page 6 Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - FLYWHEEL, STARTER, HEAD COVER, AND MANIFOLD ....68

ENGINE KUBOTA V1505 DIESEL - FUEL SYSTEM AND SPEED CONTROL. .. ................ 70
ENGINE KUBOTA V1505 DIESEL - MOTOR MOUNTING. . ... ... 72
ENGINE KUBOTA V1505 DIESEL - EXHAUST DETAIL. . . . ... e 74
ENGINE KUBOTA V1505 DIESEL - RADIATOR DETAIL . . . .o 76
ENGINE KUBOTA V1505 DIESEL - RADIATOR COOLANT TANK & MOUNT . .................. 78
ENGINE KUBOTA V1505 DIESEL - RADIATOR ASSY & MOUNTING BRACKETS .............. 80
ENGINE KUBOTA V1505 DIESEL - RADIATOR ASSY, CLAMPS, HOSES & SENDERS ... .... ... 82
ENGINE KUBOTA V1505 DIESEL, WG1605 GAS & LPG - HYDRAULIC PUMP DETAIL .. ........ 84
ENGINE KUBOTAWG1605 LPG - AIR CLEANER DETAIL . .. ... 86
ENGINE KUBOTAWG1605 GAS - AIR CLEANER DETAIL. ... ..o 87
ENGINE KUBOTAWG1605 GAS & LPG ENGINEASSEMBLY .. ... ... . 88
ENGINE KUBOTAWG1605 GAS & LPG - MOUNTS-EXHAUST SIDE. . . ............ ... ... .... 90
ENGINE KUBOTAWG1605 GAS & LPG - MOUNTS-INTAKE SIDE . . . ... ... . 91
ENGINE KUBOTA WG1605 GAS & LPG - MOUNTING FASTENERDETAIL. ... ... .. ... ... 92
ENGINE KUBOTAWG1605 GAS & LPG - MOUNTING FASTENERDETAIL ................... 93
ENGINE KUBOTA WG1605 GAS & LPG - MOUNTING AIR CLEANER BRACKET. .. ............ 94
ENGINE KUBOTAWG1605 GAS & LPG - RADIATORMOUNTS . ... ... 95
ENGINE KUBOTAWG1605 GAS & LPG - RADIATOR. . .. ... 96
ENGINE KUBOTAWG1605 GAS & LPG - EXHAUST DETAIL ... ... 98
OPTIONS AND STANDARD CE FEATURES
OPTION - LH CURB BROOM KIT ASSEMBLY (3338666) . . .. .........iiuiiiiiin... 100
OPTION - DUAL CURB BROOM SUB-ASSEMBLY (3319421) . ... ... e 102
OPTION - SIDE BROOM LIFT LH (3335420). . . . .. oottt e 104
OPTION - RAISE HOPPER, MAIN BROOM SHUT OFF (690100)
CE MODELS STANDARD FEATURE . ... . e 106
OPTION - KEY LATCH (690102)
CE MODELS STANDARD FEATURE . . ... e 110
OPTION - SEAT SWITCH ENGINE SHUT OFF (690147)
CE MODELS STANDARD FEATURE . . ... e 112
OPTION - LOW LP INDICATOR (690148) . . . . ..o e 114
OPTION - BACKUP ALARM & NEUTRAL SAFETY SWITCH (3317306P) ... .................. 116
OPTION - HOPPER PRESSURE BYPASS (690231) . . . ... oo e 118
HYDRAULIC SCHEMATIC OX . .. e e e 120
HYDRAULIC SCHEMATIC OX CE . .. . e 123
ELECTRICAL SCHEMATIC WITH KUBOTAV1505-DIESEL. . ..... ... ... .. . . 126
ELECTRICAL SCHEMATIC WITH KUBOTAWG1605-GAS & LPG. ... ... ... ... ... ...... 130
WA R R AN T Y L 133
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 7

PowerBoss® Copyright 2014-2015



PARTS BREAKDOWN

PowerBoss

FRAME ASSEMBLY




PARTS BREAKDOWN

FRAME ASSEMBLY ARMADILLO 9X

ITEM PART NO. REQ’'D |DESCRIPTION
1 3332182M 1 SKIRT-RT REAR 9X, DARK GRAY
2 3309707 1 COUNTERWEIGHT-RH PAINTED
3 3332147P 1 COVER-COUNTER WEIGHT CENTER
4 3301046P 1 COUNTERWEIGHT-LH PAINTED
5 3335397M 1 SKIRT-LH REAR, 9X, DARK GRAY
6A 3309740 1 MNT-ENG LOCK
6B 3301522 1 SPRING-EXT BRAKE ARM (NOT SHOWN)
6C 3309743 1 ARM-ENG LOCK
6D 430119 1 RUBBER CAP 1/2 ID
7 3321296 1 WELDMENT-BATTERY BOX (MODELS W/ENGINE SWING)
8 3335310M 1 WELD-FRAME, TIER 2,
9 3315203 2 RETAINER-HOPPER SIDE SEAL
10 3318143 2 FLAP-RUBBER HOPPER/FRAME SIDE
1 3307276 1 SEAL-FRAME HOPPER HORIZONTAL
12 3307281 1 STRAP-FRAME HOP FLAP PAINTED
13 3307287 2 STRAP-BROOM CORNER FLAP PAINTED
14 3307286 2 FLAP-BROOM CHAMBER CORNER
15 3307658 1 CHAIN-FRAME GROUNDING
16 3307283 1 STRAP-REAR FEED FLAP PAINTED
17 3307279 1 FLAP-REAR FEED
18 3307282 1 ANGLE-REAR FLAP PAINTED
19 3307278 1 FLAP-REAR HOPPER
20 3307280 2 FLAP-MAIN BROOM DOOR
21 3307275 2 HINGE-BROOM DOOR
22 3318739 2X3.0' |WEATHERSTRIPPING-RUBBER SPONGE
23 3307265M 1 ASSY- BROOM DOOR RH
24 3307266M 1 ASSY- BROOM DOOR LH
25 3307246 1 LATCH-LH BROOM DOOR
26 3307247 1 LATCH-RH BROOM DOOR
27 3307248 2 BOLT-STRIKER BROOM DOOR LATCH
28 3307519M 1 SKIRT-RH SIDE
29 3307520M 1 SKIRT-LH SIDE
30 3307792 1 BAR-HOSE PAN SUPPORT
31 3307791 1 PAN-HOSE
32 3307284 2 STRAP - BROOM DOOR FLAP
33 3343740 1 TIE DOWN-UNIVERSAL, REAR

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

PoOowerBoOsSS

The Power of Clean

Page 9



PowerBoss
The Power of Clean

HYDRAULIC BRAKE ASSEMBLY

\\ See Hydraulic Brake
/‘<\ | .—  Assembly Detail.

Page 10 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss
The Power of Clean

HYDRAULIC BRAKE ASSEMBLY
ITEM PART NO. REQ'D DESCRIPTION
1 3303169 1 LEVER-HAND BRAKE
2 3307241 1 SPACER-HAND BRAKE ZP SW/A
3 3307273 2 BAR-HAND BRAKE SPACER, ZP SW/A
4 3307895 1 SPACER-THIN HAND BRAKE, ZP
5 711380 2 NUT-NYLOC 3/8-16
7 3307632 1 CABLE-CENTER BRAKE, SW/A
8 3300367 1 PULLEY-2.50 DIA, BUSHED, BRAKE
9 3400125 1 PIN-COTTER 3/8 RUE-RING
10 3400088 2 WASHER-FLAT 5/16 IDx.688 ODx.065 THK
11 3303552 1 SLEEVE-HAND BRAKE ZP
12 3400185 1 PIN-CLEVIS 5/16x1-1/4 ZP
13 3321452 2 CABLE-8" PARKING BRAKE (HAND)
14 3400473 2 SCR-HEX,3/8-16x3.00 ZP F'THD
15 3400118 1 PIN-CLEVIS 5/16x7/8 ZP
16 3400125 1 PIN-COTTER 3/8 RUE-RING
17 3307232 1 BAR-BRAKE EQUALIZER ZP SW/A
18 3321470 2 CLEVIS-BRAKE 8MM
19 3316717 1 CYLINDER-BRAKE MASTER, ARMA
20 3307638 1 FTG-REDUCER NAPA #7909
21 3400028 3 SCR-HEX,3/8-16x1.50 ZP
22 711380 3 NUT-HEX 3/8-16 ES ZP
23 3307235 1 ROD-BRAKE MASTER CYLINDER, ZP
24 3313109 1 SPRING-PEDAL RETURN
25 3400278 4 WASHER-FENDER 3/8
26 3400075 2 NUT-HEX JAM 3/8-24 ZP
27 3301447 1 CLEVIS-CABLECRAFT AC-218
28 3400125 1 PIN-COTTER 3/8 RUE-RING
29 3332271 1 CLAMP-3/8 DIA INSULATED HALF (STRAP)
30 3400117 1 PIN-CLEVIS 3/8x1-1/8, ZP
31 3337539 1 WELDMENT - BRAKE BAR, HYD.
32 3307637-1 1 ASSEMBLY-BRAKE LINE CENTER SW/A
33 3321457 1 BRAKE LINE-ARMA RH LONG
34 3306307 1 FTG-TEE HYD BRAKE
35 3321459 1 BRAKE LINE-ARMA LH LONG
36 3321455 1 BRAKE LINE-ARMA LH, SHORT
37 3321456 1 BRAKE LINE-ARMA RH, SHORT
Continued On Next Page
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 11

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

HYDRAULIC BRAKE ASSEMBLY - CONTINUED

(Q : . N See Hydraulic Brake
& ~ Assembly Detail.
0 /‘ ‘ / /Q\ |_— y

/)

Page 12 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PoOowerBoOsSS

The Power of Clean

HYDRAULIC BRAKE ASSEMBLY - CONTINUED

ITEM PART NO. REQ'D | DESCRIPTION

38 3400969 1 FTG-COUPLING, 3/16" OD HYD BRAKE, BRASS

39 3321450 1 ASSEMBLY-8" HYDRAULIC BRAKE LH

40 3321471 1 ASSEMBLY-8" HYDRAULIC BRAKE RH

41 3307238 1 BEARING-INNER WHEEL SW/A

42 3332483 1 BRAKE-DRUM 8" ARMA PAINTED

43 3307242 10 STUD-WHEEL, 1/2-20x1.75 LG

44 3300369 1 CAP-HUB, 2.44" DIA, ZP

45 3300411 5 NUT-WHEEL LUG, 1/2-20 UNF

46 3307255 1 RIM-FRONT OUTER SW/A PNTD

47 3400066 10 NUT-HEX 7/16-14 ZP

48 3400099 10 WASHER-LOCK 7/16 SPLIT ZP

49 3307253 2 TUBE-TIRE INNER, 650x10

50 3307252 2 TIRE-PNEUMATIC 650x10

51 3307254 1 RIM-FRONT INNER SW/A PNTD

52 3400022 10 SCR-HEX,1/2-13X1.25 GR 5 ZP

53 3400076 1 NUT-HEX JAM SLOTTED, 1-14 ZP

54 3307352 1 WASHER-1.016 1Dx1.50 ODx.25 THK

55 3400120 1 PIN-COTTER 5/32 DIAx2.00 LG, ZP

56 3300467 1 BEARING-BALL 2.44 ODx1.18 ID

57 3402030 4 SCR-FLT,5/8-11x1.00, SOC ZP

58 3321453 1 PLT-8" BRAKE MOUNT RH&LH

59 3307220 2 BEARING-.881Dx1.000Dx.50LG

60 3307233 2 MOUNT-.88 DIA BEARING, ZP SW/A

61 711439 1 NUT-FLANGED WIZZ 3/8-16

62 3400385 1 WASHER-CONICAL SPRING 3/8

63 711250 1 BLT-HH 3/8-16 X 1.25 STL ZINC

68 3300413 1 PAD-RUBBER BRAKE PEDAL

69 3337386 1 PLT - BRAKE PEDAL

70 3307861 1 PULLEY MOUNT #3

71 3300368 1 PULLEY-PLASTIC 2” x .25 GROOVE

Armadillo 9X Sweeper #4100000 Rev. F 07/16

End of Section

Page 13

PowerBoss® Copyright 2014-2015



P ower Boss® PARTS BREAKDOWN

The Power of Clean

BRAKE - 8” ARMA L/H PN-3321450
BRAKE - 8” ARMA R/H PN-3321471

Page 14 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

BRAKE - 8” ARMA L/H PN-3321450
BRAKE - 8” ARMA R/H PN-3321471
Item Part no. Qty. Description
1 3321462 1 RETAINER-BRAKE 8" PLATE
2 3321465 2 SPRING-TENSION
3 3321461 1 ASSEMBLY-WHEEL CYLINDER, 8" BRAKE
4 3321467 1 BRAKE SHOE SET-8" LH (SHOWN)
4 3334766 1 BRAKE SHOE SET-8" RH (NOT SHOWN)
5 3321466 2 SPRING-HOLD DOWN
6 3321463 1 IASSEMBLY-MANUAL BRAKE ADJUSTER
7 3321464 1 SPRING-RETURN, 8" BRAKE
- 3321450 1 BRAKE-ASSEMBLY, 8" ARMA LH (ALL PARTS)
- 3321471 1 BRAKE-ASSEMBLY, 8" ARMARH (ALL PARTS)

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

PowerBoss

The Power of Clean

Page 15



PowerBoss
The Power of Clean

STEERING WHEEL, GAUGES & FUSES

Fuse Block
located in Engine

N e compartment

Page 16 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PowerBoss

The Power of Clean

STEERING WHEEL, GAUGES & FUSES
ITEM PART NO. REQ'D [DESCRIPTION

1 3302520 1 DECAL-"FILTER SHAKER"

2 3300441 2 SWITCH MOMENTARY 12V

3 3026924 1 CIRCUIT BREAKER-45 AMP

4 600260 1 KNOB LEVER

5A 3338622 1 WDT - TILT STEERING LOCK
5B 3400192 2 NUT-HEX JAM 5/8-11 ZP
5C 12310058 1 WSR-FLT M10.5 X 20 X 2 STL

7 3338616P 1 WDT - AM9D TILT STEERING BOX

8 3338215 1 VWHEEL-STEERING W/COVER SW

9 3307594 1 DECAL-FRONT PANEL SW/A

11 3333721 1 GAUGE-4 IN 1, 3.50" DIA

12 3307599 1 DECAL-IGNITION SW/A

13 3316100 1 SW-IGNITION, 3-POS, W/STARTER LOCKOUT
14 3335096 1 HARNESS-GAUGE

15 3333719P 1 WELDMENT-GAUGE MOUNT

16 3302525 1 DECAL-"HORN"

17 3338621P 1 COVER - PLT, TILT STEERING, AM9D
18 3322599 1 FUSE BLOCK-ATO, 10 POSITON

19 3322601 5 FUSE-15 AMP AUTOMOTIVE PUSH IN
20 3300379 1 HORN-AUTOMOTIVE 12V STANDARD
21 3301854 1 DECAL-CAUTION

22 690104 1 ASSY, RUBBER FUSE BOX COVER
23 3335380 2 FUSE-25 AMP STD, AUTO

Armadillo 9X Sweeper #4100000 Rev. F 07/16

NOTE: Do Not Forget to install 690103 rubber
flap to protect fuse box.

Page 17

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

STEERING COLUMN

Page 18 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PoOowerBoOsSS

The Power of Clean

STEERING COLUMN
ITEM PART NO. REQ'D | DESCRIPTION
1 600260 1 KNOB, LEVER
600368 1 STEERING UNIT
3 600569 2 RETAINING RING, EXT .50 HD
4 620057 1 NUT, JAM M16-1.50 STL ZP
5 675511 1 FTG-STR THD CONNECTOR -4 ORFS TO -6 SA
6 675515 1 FTG-STR THD CONNECTOR -6 ORFS TO -6 SA
7A 675552 1 FTG-STR THD 45 -6 ORFS TO -6 SAE
7B 675552 1 FTG-STR THD 45 -6 ORFS TO -6 SAE
8 690152 1 DUST RING, STEERING
9 690160 1 DUST RING, STEERING, UPPER
10 711206 4 BLT-HH 1/4-20 X .87 STL ZINC
11 711379 2 NUT-FLANGED WIZZ 5/16-18
12 750075 1 SHAFT - TILT STEERING PIVOT
13 3338215 1 STEERING WHEEL
14 | PART OF 3338215 1 COVER, STEERING WHEEL
15 3338622 1 WDT - TILT STEERING LOCK
16 3338625 1 BRKT - TILT STEERING
17 3400035 2 SCR-HEX,5/16-18X1.00 ZP
18 3400383 8 WASHER-CONICAL SPRING 1/4
19 3400384 2 WASHER-CONICAL SPRING 5/16
20 11038072 4 BOLT, M6-100 X 16H
21 12310058 2 WSR-FLT M10.5 X 20 X 2 STL 140HV ZD DIN
23 3338616P 1 WDT - AM9OD TILT STEERING BOX
24 3338621P 1 COVER - PLT, TILT STEERING, AM9D
25 675407 1 HYD HOSE - AUX PUMP TO PS UNIT
26 675411 1 HYD HOSE - PS UNIT TO ROT ACT P2
27 675409 1 HYD HOSE - PS UNIT TO RESV
28 675410 1 HYD HOSE - PS UNIT TO ROT ACT P1

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 19

PowerBoss® Copyright 2014-2015



PARTS BREAKDOWN

PowerBoss

SIDE BROOM ASSEMBLY - DRIVE MOTOR, ARM, AND MOUNTING

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 20

PowerBoss® Copyright 2014-2015




PowerBoss
The Power of Clean

SIDE BROOM ASSEMBLY - DRIVE MOTOR, ARM, AND MOUNTING
ITEM PART NO. REQ’D | DESCRIPTION
1 3335120 1 CABLE-SIDE BROOM
2 3302599 1 SPRING-EXT LOOPS-IN-LINE ZP
3 3401454 1 BOLT-HEX, TAP 3/8-16 X 2 ZP
4 3400087 1 WASHER-FLAT 3/8 STANDARD ZP
5 3400258 1 SCR-HEX,3/8-24X4.00 ZP
6 3307654P 1 RH SIDE BROOM MOUNT, AM9D
7 3307527P 1 0O/S WELD-RH CURB BROOM ARM, AM9D
8 3307642 1 CLEVIS-5/16
9 3306179 1 SPRING-COMPRESSION, CURB BROOM
10 3400342 1 NUT-HEX 3/8-24 ES ZP
11 3316897 1 MOTOR-HYD CURB BROOM
12 675528 2 FTG-STR THD ELBOW -8 ORFS TO -10 SAE
13 3330338 1 KEY-SHAFT D-FOSS CB/MB/SC MTRS (REPLACEMENT)
14 3400027 3 SCR-HEX,3/8-16X1.75 ZP
15 3400278 9 WASHER-FENDER 3/8
16 3300465 3 ISOLATOR-RUBBER (.375IDx.810D)
17 3301262 1 PLATE-GIMBAL SC HD
18 3300526 3 BUMPER-RUBBER 1/4IDx1/8 THK
19 3400087 3 WASHER-FLAT 3/8 STANDARD ZP
20 711380 3 NUT-NYLOC 3/8-16
21 3400049 1 SCR-SOCKET HEAD,1/4-20X0.75 NYLOCK
22 3400103 1 WASHER-LOCK 1/4 SPLIT ZP
23 3302058 1 BAR-CURB BROOM RETAINER
24 3300875 1 DRIVE HUB SC BR
25 711373 2 NUT-NYLOC 1/4-20
26 713002 2 BLT-HH 1/4-20 X .75 #5 ZINC
27 3400030 4 SCR-HEX,3/8-16X1.00, GRADE 5, ZP
28 3400101 4 WASHER-LOCK 3/8 SPLIT ZP
29 3400068 1 NUT-HEX 3/8-16 ZP
30 3400184 1 PIN-CLEVIS 5/16 X 1-1/8 ZP
31 3400087 1 WASHER-FLAT 3/8 STANDARD ZP
32 3400125 1 RING-RUE 3/8 COTTER PIN
33 3400069 1 NUT-HEX 5/16-24 ZP
- 3307033 - SUB-CURB BROOM SUB ASSY (INCLUDES ALL ITEMS, EXCEPT: 1,
4,8, 13, 30, 31, 33)

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 21

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

SIDE BROOM ASSEMBLY - ADJUSTMENT COMPONENTS

Page 22 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PowerBoss

The Power of Clean

SIDE BROOM ASSEMBLY - ADJUSTMENT COMPONENTS

ITEM PART NO. REQ'D | DESCRIPTION

1 3307861 1 WELDMENT-PULLEY MOUNT #3

2 3307865 1 WELDMENT-SAFETY ARM RETAINER/PULLEY MOUNT

3 3300368 3 PULLEY-PLASTIC ¢2", ¢.25" GROOVE

4 3400404 1 SCR-SET,1/2-20X3.00

5 3400449 1 NUT-HEX JAM 1/2-20 (NOT SHOWN)

6 620027 1 PIN-CLEVIS 1/2 X 4-1/2

7 3400404 1 SCR-SET,1/2-20X3.00

8 3400449 1 NUT-HEX JAM 1/2-20 ZP

9 3400086 1 WASHER-FLAT 1/2 STANDARD ZP

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 23



PowerBoss
The Power of Clean

ENGINE COVER, SIDE DOOR, LATCH & REAR GRILL

Page 24 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss
The Power of Clean

ENGINE COVER, SIDE DOOR, LATCH & REAR GRILL

ITEM PART NO. REQ'D | DESCRIPTION

1 3300376 1 STUD-BALL 10MM

2 3307503 1 HINGE ENGINE COVER

3 3307504 2 SPACER ENGINE COVER HINGE FRAME SIDE

6 3308767 1 GAS SPRING-8" STROKE

7 3335146 1 HANDLE - RECESSED NYLON INSET (.07-.13 WALL)

8 3336780M 1 ENGINE COVER 9X, ORANGE

9 690129 1 INSULATION - ENG COVER BACK

10 690127 1 INSULATION - ENG COVER LH FRONT PANEL

11 690128 1 INSULATION - ENG COVER LH BACK PANEL

12 690130 1 INSULATION - ENG COVER RT 9X

13 690131 1 INSULATION - ENG COVER TOP 9X

14 3330356 1 PLUG-PLASTIC HOLE, 3/4, 7 GA

15 3307719 2 LATCH-RUBBER SOFT

16 711374 1 NUT-HEX 5/16-18 ES

19 3500198 8.5 | SEAL-TRIM 90 DEG. MOUNT

20 3336786M 1 SIDE DOOR 9X, ORANGE

21 3335437M 1 RADIATOR GUARD 9X, ORANGE

22 3300380 1 LATCH ASSY-#C2-10-301-50

23 3335015 2 PLATE-STOP, SIDE DOOR, ARMA PLATED

24 3300526 2 BUMPER-RUBBER 1/4I1Dx1/8 THK

25 3335174 1 SIDE DOOR STRIKE ARMA

26 3307560 - SPACER-METAL, 0.060” SIDE DOOR SW/A

27 3307513 2 HINGE-SIDE DOOR

28 3302482 1 BUMPER-RUBBER, 1.5" DIA, 5/8 THK

29 3303204-1 1 TAIL LIGHT - 12V COMBINATION ASSY
Armadillo 9X Sweeper #100000 Rev. F 07/16 Page 25

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

REAR DRIVE ASSEMBLY

Page 26 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PoOowerBoOsSS

The Power of Clean

REAR DRIVE ASSEMBLY
ITEM PART NO. REQ'D | DESCRIPTION
1 600178 1 ROD END FEM 3/4-16 W/ZERK
2 600939 1 NUT 3/4-16 JAM
3 675501 2 FTG-45 DEG STR ELBOW -10 ORFS TO -12 SAE
4 675508 1 FTG-STR THD CONNECTOR -4 ORFS TO -4 SA
5 675518 2 FTG-STR THD ELBOW -6 ORFS TO -5 SAE
6 690003 1 CYL STEERING FORK
7 690025 1 STEERING CYL
8 710120 2 SCREW, HHCS, 1/2-13 X2 GRD 8
9 710121 2 WASHER, NORDLOCK (2PC), 1/2 CARBON STEEL
10 710122 2 NUT, 3/4-10, NYLON LOCKING, LOW PROFILE
1 711376 4 NUT-NYLOC 1/2-13
12 711380 2 NUT-NYLOC 3/8-16 NUT
13 712318 2 WSR- FLAT .75 X 1.12 X .12 PL
14 713048 2 BLT-HH 3/8-16 X 2 1/2 #5
15 3300470 2 BEARING-TAPERED ROL CUP
16 3300471 2 BEARING-TAPERED ROLCONE W/SEAL
17 3306809 1 MOTOR - HYD, 400 SERIES
18 3307347 1 HUB-REAR SW/A, BLACK
19 3307348 5 STUD - WHEEL, 1/2-20X 1.63 (REAR SW/A)
20 3400020 4 SCR-HEX, 1/2-13 X 2.00 ZP
21 3400120 1 PIN-COTTER 5/32 X 2.00 ZP
22 3400223 1 NUT-SLOTTED, 1-20 UNEF
23 3400422 2 SCR-HEX, 3/4-10 X 5.00 ZP
24 3307349P 1 PIN - REAR FORK
25 3317370P 1 WELDMENT-CYL STEERING MOUNT
26 REF - WELDMENT- FRAME, AM9D/9X
27 3307021 1 ASSY-TIRE REAR
28 3300411 5 NUT-WHEEL LUG, 1/2-20 UNF
29 3400120 1 PIN-COTTER 5/32 DIAx2.00 LG, ZP

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 27



PowerBoss
The Power of Clean

DIRECTIONAL CONTROL LINKAGE ASSEMBLY

Page 28 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss
The Power of Clean

DIRECTIONAL CONTROL LINKAGE ASSEMBLY

ITEM PART NO. REQ'D | DESCRIPTION

1 3335609 1 PAD-FOOT PEDAL, ANTI-SKID, 2" X 9.5”

2 3337390 1 PEDAL - FWD/REYV, 1-PC

3 3300414 2 BUSHING-PLASTIC FLANGED, .3751Dx.500D

4 711681 1 PIN-CLEVIS, 3/8x4

5 3300461 2 BALL JOINT-3/8-24

6 3400075 4 NUT-JAM, 3/8-24

7 3307222 1 ROD-DIRECTIONAL CONTROL, DIESEL

8 3307611 1 QUICK RELEASE- FWD/REV

9 3307613 1 HANDLE-QUICK RELEASE

10 3307938 1 ROD-DIRECTIONAL CONTROL DIESEL

1 3307223 2 MOUNT-DIRECTIONAL CONTROL BUSHING

12 3307220 2 BUSHING-PLASTIC FLANGED, .761Dx.880D

13 3307215 1 DIRECTIONAL TORQUE TUBE

14 3400342 4 NUT-HEX 3/8-24 ES ZP

15 3400125 1 PIN-COTTER 3/8 RUE-RING

16 3400087 1 WASHER-FLAT 3/8 STANDARD ZP

17 3337387P 1 FLOOR BOARD - UPPER, AM9D

18 3337542 1 ASSY - 9XR FLOORBOARD LEDGE

19 3337389 1 MOUNT - FWD/REV PEDAL
Armadillo 9X Sweeper #100000 Rev. F 07/16 Page 29

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

CONSOLE ASSEMBLY

I/-Sﬂ\'
.
AN

/ ?a\J N A

Page 30 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PoOowerBoOsSS

The Power of Clean

CONSOLE ASSEMBLY
ITEM PART NO. REQ'D | DESCRIPTION
1 3300352 1 KNOB-MB LIFT ADJ
2 3300376 1 STUD-BALL, GAS SPRING, 5/16-18
3 3336094 1 GAUGE-HOURMETER, DIGITAL, SNAP (AFTER SN-18168059)
4 3300414 4 BUSHING-PLASTIC 3/81Dx1/20D
5 600264 2 HANDLE CONTURED
6 3301147 2 SCR-5/16 ACME THD, WING HEAD,
7 3301155 2 CLIPNUT-5/16-18
8 711744 2 RETAINER 5/16 PUSH NUT BOLT
9 3301447 1 CLEVIS WITH PIN AND COTTER
10 3301669 1 PLUG-PLASTIC, 11/16 DIA
12 3307614 1 WELD-PIVOT SB LIFT
13 3307846 1 INSULATION-CONSOLE TOP
14 3307847 1 INSULATION-DRIVER COMP SIDE
15 3337966 1 CABLE- THROTTLE
16 3323529 1 PLUG-CARLING CONTURA SWITCH
17 3333672 1 SPACER-MB LIFT ROD
18 3334984 1 ROD-MAIN BROOM, LOWER
19 3338296 1 WELD-ROD,MAIN BROOM, UPPER, ZP
20 3338297 1 WELD-ROD,SIDE BROOM, UPPER, ZP
21 3335112P 1 WELD-LIFT ARM, MAIN BROOM,
22 3342905 1 ASSY- INDICATOR LIGHT RED W/PACKARDTERMS
23 3342905 1 ASSY- INDICATOR LIGHT RED W/PACKARDTERMS
24 715731 1 ID PLATE-SERIAL# INFO
25 3342705 1 SWITCH-BASE, DPST CONTURA ROCKER
26 3343912 1 SW-ROCKER CONTURA DPDT ON-OFF
28 711374 1 NUT-NYLOC 5/16-18
29 3400084 1 NUT-WING 1/2-13
30 3400087 4 WASHER-FLAT 3/8 STANDARD ZP
31 3400091 1 WASHER-FENDER 1/2 ZP
32 3400113 4 PIN-CLEVIS 3/8x5-1/2 ZP
33 3400125 4 PIN-COTTER 3/8 RUE-RING
34 3400185 2 PIN-CLEVIS 5/16x1-1/4
35 3500118 EDGING-VINYL TRIM 1/8” X 250’ (Sold Per Foot)
36 3307554 1 COVER BROOM ADJ, 9X ORANGE
37 3335003M 1 CONSOLE, 9X, ORANGE
38 3301854 1 DECAL-CAUTION, 5x4.50"

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 31



P ower Bosso PARTS BREAKDOWN

The Power of Clean

SEAT, FLOOR PAN & TAIL LIGHT

Page 32 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss
The Power of Clean

SEAT, FLOOR PAN & TAIL LIGHT

ITEM PART NO. REQ'D | DESCRIPTION

1 3302482 4 BUMPER-RUBBER, 1.5” DIA, 5/8 THK

2 3303204-1 1 TAIL LIGHT - 12V COMBINATION ASSY

3 3307587 1 FLOOR MAT-SMALL

4 3307588 1 FLOOR MAT-LARGE

5 3343413 1 CAP-FUEL TANK

7 620239 1 ARM-REST

8 620219 1 SEAT STD W SEAT BELT RECEIVERS

9 3309716P 1 PANEL-REAR COVER, 9X

10 3333729P 1 MNT-SEAT 9X DARK GRAY

11 3333733P 1 PLATE-ACCESS SEAT CLIP, 9X

12 3335010P 1 FUEL FILL, 9X

13 3335027M 1 CLIP, SEAT 9X, DARK GRAY

14 3335033P 1 HINGE-UNIVERSAL SEAT MNT, 9X

15 3337387P 1 FLOOR BOARD - UPPER

16 3337388P 1 FLOOR BOARD - LOWER
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 33

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

LIFT & ROTATION CYLINDERS, HYDRAULIC HOSES

Page 34 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PoOowerBoOsSS

The Power of Clean

LIFT & ROTATION CYLINDERS, HYDRAULIC HOSES

ITEM PART NO. REQ'D | DESCRIPTION

1 3300837 4 BEARING-1.12 ODx1.00 IDx.75

2 3334551P 1 LIFT ARM-UPPER RH 9X

3 3400177 8 BEARING-THRUST 2.06 1Dx3.25 OD

4 3300836 2 BEARING-2.18 ODx2.00 IDx.75

6 3300882 4 WASHER-HD 3.25 ODx2.00 ID

7 3301709 4 RING-RETAINING, EXT 2.00 DIA

9 3316890 1 CYLINDER-HYD, ROTATION HOPPER LIFT

11 675420 1 HYD HOSE - NEED VALVE TO ROT CYL

12 675421 1 HYD HOSE - ROT CYL TO CONT VALVE

13 3336963P 1 HARNESS - LIFT ARM

14 3301998 6 RING-RETAINING, EXT .940 DIA

15 3307430 2 PIN-UPPER LIFT ARM, .998 DIA,

16 3400012 2 FTG-GREASE 3/16

17 3307605 2 ASSEMBLY-DUMP ARM MOUNT

18 3307305M 1 LIFT ARM-HOPPER 9X DARK GRAY

19 3335285 1 PIN, LIFT CYL, ROD END

21 3343821 1 ASSY- SAFETY ARM W/ BALL JOINT

22 3307607 1 PIN-ROTATION CYL, .998 DIA,

24 3335361 1 PIVOT-HOPPER LH

25 3332416 1 ARM-ROTATION (W/PRESSED BEARINGS #28)

26 3307074 1 ARM-HOPPER ROTATION (W/PRESSED BEARINGS #28)

27 712162 8 SCREW, SHCS 7/16-14 X 1-1/2 STEEL ZINC

28 3300840 4 BEARING-2.18 ODx2.00 IDx1.50

29 3401570-11 8 WASHER-NORD-LOCK, 7/16, ZP

30 3336997 1 WELD - HOPPER ROTATE STOP

31 3400449 3 NUT-HEX JAM 1/2-20 ES

32 3400306 3 SCR-HEX,1/2-20X1.00 ZP

33 3307606 1 PIN-FRONT ROTATION CYL, .998 DIA,

34 3317119 1 ASSY- BLOCK ROTATION RH

36 3317364 1 PIVOT-HOPPER RH

37 3400076 2 NUT-HEX JAM SLOTTED, 1-14

38 3300879 2 WASHER-HD 3.25 ODx1.00 ID

39 3400122 2 PIN-COTTER 1/8 X 2.00 ZP

40 675507 2 FTG-STR THD ELBOW -4 ORFS TO -4 SAE

41 3334454P 1 LIFT ARM-UPPER LH 9X

42 3400219 2 SCR-SOC,5/16-18X0.50 ZP

43 3400102 2 WASHER-LOCK 5/16 SPLIT ZP

44 3400278 4 WASHER-FENDER 3/8 ZP

45 3321377 2 TOP-ROTATION CYL MNT ARMA

46 711239 4 SCR-HEX 3/8-16 X 1.00 GR8 ZP

47 3307243 1 ASSY, CYLINDER-HYD HOPPER LIFT

48 675518 2 FTG-STR THD ELBOW -6 ORFS TO -5 SAE

49 675550 4 FITTING ORIFICE .047 #6

50 3339955 1 CLEVIS-LIFT ARM 1.0 DIA. PIN 1.00-14 TD

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 35



PowerBoss
The Power of Clean

RTR SWITCH DETAIL LIFT ARM

,:fff_hH h T . e

-'rlllf-

;"'

f

|

RTR SWITCH DETAIL LIFT ARM
ITEM PART NO. REQ’D | DESCRIPTION
1 3302472 1 MOUNT-WIRE TIE LOW PROFILE
2 3311564 1 GROMMET-RUBBER, 1/2 ID
3 3336963P 1 HARNESS - LIFT ARM, ARMATIER Il
4 828062-B 1 TIE-WIRE BLACK
Page 36 Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

THIS PAGE IS INTENTIONALLY LEFT BLANK

Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 37
PowerBoss® Copyright 2014-2015




PowerBoss

The Power of Clean
HOPPER - FILTER AND SHAKER MOTOR COMPONENTS

Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015

Page 38



PowerBoss
The Power of Clean

HOPPER - FILTER AND SHAKER MOTOR COMPONENTS
ITEM PART NO. REQ'D | DESCRIPTION

1 750073 2 BRACKET SHAKER MOTOR

3 748149-1 2 ASSY, SHAKER MOTOR W/CONNECTOR

5 3300917 2 BAR-FILTER RETAINER

6 3334676 8 ROD-5/16-18x4.63, FILTER TIE DOWN
6A 3334678 8 NUT-WING 5/16-18 NYLON INSERT

7 3300919 4 BAR-FILTER SHAKER

8 3307850 8 ISOLATOR-RUBBER, .25IDx10Dx.50THK, SW/A
9 3334070 2 FILTER-POLYESTER HOPPER 9XR (31x24x3.19)
10 711374 8 NUT-NYLOC 5/16-18

11 70-516-16 4 BLT-CARR 5/16-18 X 1 ZINC

12 3400329 4 SCR-FLT,5/16-18X.75,SLT ZP

14 3311564 3 GROMMET-RUBBER, 1/2 ID

15 832829 8 NUT-U TYPE 5/16-18

16 3336778 1 BRACKET- FOR SWITCH BALL (# 2 RTR LIGHT )
17 3307440M 1 HOPPER 9X, DUAL FILTER, ORANGE

18 3400484 1 RIVET-AVDEL 3/16 X .602

20 3336964P 1 HARNESS - HOPPER, ARMA

22 3330356 2 PLUG-PLASTIC HOLE, 3/4, 7 GA

Armadillo 9X Sweeper #100000 Rev. F 07/16 Page 39

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

HOPPER - COVER AND LATCH COMPONENTS

2

-

Page 40 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PoOowerBoOsSS

The Power of Clean

HOPPER - COVER AND LATCH COMPONENTS

ITEM PART NO. REQ'D | DESCRIPTION

4 3400059 20 [SCR-THM 1/4-20 X .75 SS

8 3400052 2 SCR-SHOULDER 5/16 DIAX 1/4 ZP

9 3400355 2 SCR-LEVEL BOLT, 3/8-16x2.50

10 3304624 2 CAP-RUBBER BUMPER, (USED WITH #10 ABOVE)

1 3300376 4 STUD-BALL, GAS SPRING, 5/16-18 THRD, .391 DIA.

12 3305006 2 SPRING-GAS 5" STROKE, 14.5" EXTENDED (100 LBF)

13 3307469 2 HINGE-FILTER COVER, ,

15 3400070 4 NUT-HEX 5/16-18 ZP

16 711439 2 NUT-FLANGED WIZZ 3/8-16

17 3401021 2 NUT-HEX ELASTIC JAM 1/4-20 #8 ZP

18 3307468 1 BAR-FILTER LATCH, ,

19 3307247 1 LATCH-RH BROOM DOOR

20 3316862M 1 LID-HOPPER 9X ORANGE

21 3318739 120" | WEATHERSTRIPPING-RUBBER SPONGE

22 3400170 2 SCR-HSS 1/2x.31,

23 3301146 10 [ CLIPNUT-1/4-20 ZP

24 3400059 4 SCR-THMS 1/4-20 X .75 SS SLOTTED

25 3400384 4 WASHER-CONICAL SPRING 5/16

26 711379 4 NUT-FLANGED WIZZ 5/16-18

27 3307842 2 FLAP-HOPPER SIDE

28 3307843 2 RETAINER-FLAP HOPPER SIDE

29 3307720 5 FLAP-HOPPER FRONT

30 3307721 1 RETAINER-HOPPER FLAP

31 3500198 134" | SEAL-TRIM 90 DEG. MOUNT

32 3307460M 1 HOOD-HOPPER 9X, ORANGE

33 3400394 1 NUT-FLANGE LOCK 7/16-14

34 3338592 1 BOLT-STRIKER .675 (17.1mm) DIA.

35 3307743 2 PLATE HOPPER BACKING

36 3334900 1 DECAL-"POWERBOSS" LOGO

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 41



PowerBoss

The Power of Clean
FRONT BUMPER ASSEMBLY

PARTS BREAKDOWN

FRONT BUMPER ASSEMBLY
ITEM PART NO. REQ'D | DESCRIPTION
1 3335094 1 HARNESS-FRONT BUMPER HEADLIGHT
2 3315839 2 HEADLIGHT-HALOGEN 12V, FLUSH MOUNT
- 3315869 - BULB-HALOGEN REPLACEMENT (NOT SHOWN)
3 3316865M 1 BUMPER-FRONT, AM9D DARK GRAY
4 3311564 1 GROMMET-1/2" ID RUBBER
5 3316871 2 BUMPER-RUBBER, 1.50" DIA
6 3322186 2 INSERT-3/8-16 UNC
7 3311374 6 SCR-HEX,1/4-14X3/4 SELF TAP
8 711439 8 NUT-FLANGED WIZZ 3/8-16
9 3316981 2 RETAINER, PUSHNUT, 3/8 BOLT, 25/32 OD ZP
10 3400385 8 WASHER-CONICAL SPRING 3/8
1" 711250 4 BLT-HH 3/8-16 X 1.25 STL ZINC
12 3400030 4 SCR-HEX,3/8-16X1.00, GRADE 5, ZP
13 3337303P 2 PLT-MOUNT, BUMPER, AM9D
14 828062-B 1 CABLE TIE-LARGE (BLACK)
Page 42 Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

BATTERY COMPONENTS

PowerBoss

The Power of Clean

BATTERY COMPONENTS
ITEM PART NO. REQ'D | DESCRIPTION
1 3307939 1 CABLE-BATTERY POSITIVE DIESEL ENGINE
2 3301076 1 HOLD DOWN-BATTERY 2-PIECE
3 3307634 1 CABLE BATTERY NEGATIVE
4 3400085 2 NUT-WING 1/4-20
5 3300440 1 BATTERY-GAS/LP/DIESEL, 12V, 650 CCA, 125 MIN RESERVE
6 3321296 1 WELD-BATTERY BOX

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 43



PowerBoss
The Power of Clean

ENGINE PAN, HYDRAULIC HOSE RETAINER & LATCH

Page 44 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss
The Power of Clean

ENGINE PAN, HYDRAULIC HOSE RETAINER & LATCH

ITEM PART NO. REQ'D | DESCRIPTION

1 3334951 1 WELDMENT-ENGINE PIVOT

3 3300471 1 BEARING-TAPERED ROLCONE W/SEAL

4 3300470 1 BEARING-TAPERED ROL CUP

5 3307326 1 BEARING MOUNT-ENGINE PIVOT

6 3400012 1 FTG-GREASE, ¢3/16

7 3400083 1 NUT-HEX JAM, 1 1/4-12 ES

8 3333303 1 COVER-HOSE RETAINER SHORT

9 3333302 1 HOSE RETAINER SW/A

10 3335208 1 WELDMENT-ENGINE CATCH OUTER

11 3335183 1 WELDMENT-ENGINE CATCH INNER

12 3337544 1 LATCH - ENGINE SWING

13 3334994M 1 WELD-ENGINE PAN,
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 45

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

FUEL TANK GASOLINE AND DIESEL

Page 46 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PowerBoss

The Power of Clean

FUEL TANK GASOLINE AND DIESEL

ITEM PART NO. REQ'D | DESCRIPTION

1 711427 2 NUT-FLANGED WIZZ 10-32

2 3044112 2 CLAMP-HOSE, SS, 2.50 MAX

3 3300388 1 SENDER-FUEL SHORT (5 INCH)

4 811023 1 GASKET, SENDER
5DSL 3307575 1 TANK-FUEL, 7.64 US GAL,
5GAS 3335055 FUEL TANK - GAS ARMA

6 3337019 1 SEAL - #10 BONDED NITRILE WASHER

7 3400498 1 FTG-BRASS NIPPLE, 1/4 NPTx2.0 LG

8 3400499 1 VALVE-MINATURE 1/4 FPT BALL
9DSL 3400793 1 FTG-90 3/8 BARBx1/4 NPT
9GAS 3336095 FTG-FUEL HOSE BARB

10 3401579 1 SCR - HEX STANDOFF, 2X 10-32X.50 LG

11 3401636 4 SCR, PPH, 10-32 X .50, W/O-RING 18-8 SS
12DSL 3402022 1 FTG-90 1/4 MPT X 1/4 HOSE BARB
12GAS 3401445 FTG-HOSE BARB 907 5/16 X 1/4 NPT

13 3500221 1 HOSE-2" ID STRAIGHT RAD.

14 3307731 1 FUEL TANK STRAP (NOT SHOWN)

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 47



PowerBoss
The Power of Clean

HYDRAULIC RESERVOIR ASSEMBLY

{ | \
s g 3

Page 48 Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

HYDRAULIC RESERVOIR ASSEMBLY
ITEM PART NO. REQ'D | DESCRIPTION
1 3300358 1 SUB-HYD FILTER SW/9X (FILTER, MOUNT & FITTINGS)
- 3300359 1 FILTER-HYDRUALIC OIL (FILTER ONLY)
- 3304899 1 FTG-ADAPTER, 3/4-16 TO 1/2 OD TUBE (NOT SHOWN)
- 3400167 1 FTG-ADAPTER, 1 1/6-12 EXT TO (NOT SHOWN)
- 3400632 1 FTG-ADAPTER, RUN TEE 1-1/16-12 (NOT SHOWN)
- 3400636 1 FTG-ADAPTER, SWIVEL NUT 90° ELBOW (NOT SHOWN)
2 3310072 1 WELDMENT-HYD FILL TUBE
3 3500137 1 HOSE-1/8 ID EEC-PCV
4 3044112 1 CLAMP-HOSE, SS, 2.50 MAX WORM
5 3303577 1 HOSE-RUBBER, 2.00IDx3.50 LG
6 3307778 1 FTG-90° 1/8MPTx1/4 BARB
7 3044112 1 CLAMP-HOSE, SS, 2.50 MAX WORM
8 3335527 1 RESERVOIR-HYDRAULIC, 7.5 US GA
9 3343836 1 STRAINER-HYDRAULIC TM-14
10 675506 1 FTG-STR THD ELBOW -16 ORFS TO -20 SAE
11 3400164 1 FTG-PLUG 3/4-16 O RING
12 675524 2 FTG-STR THD CONNECTOR -8 ORFS TO -8 SA
13 3400453 1 FTG-PLUG 9/16-18 O-RING STEEL
14 675510 1 FTG-STR THD CONNECTOR -5 ORFS TO -4 SA
15 675504 1 FTG-45 DEG STR ELBOW -12 ORFS TO -16 SA
16 675519 1 FTG-STR THD CONNECTOR -6 ORFS TO -5 SA
17 675510 2 FTG-STR THD CONNECTOR -5 ORFS TO -4 SA
18 3307580 1 DIPSTICK-HYD RESEVOIR
19 3305576 1 ASSEMBLY-HYD OIL FILTER BREATHER
20 3400044 6 SCR-HEX,#10-32X0.75
21 3400045 1 SCR-PAN,#8-32X0.62,SLT
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 49

PowerBoss® Copyright 2014-2015



PARTS BREAKDOWN

PowerBoss

HYDRAULIC CONTROL VALVE DETAIL

oyt

7/ m—\ ‘\ "y

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 50

PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PowerBoss

The Power of Clean

HYDRAULIC CONTROL VALVE DETAIL

ITEM PART NO. REQ'D | DESCRIPTION

1 600263 3 KNOB-PLASTIC TAPERED #145 BLACK

2 3338603 1 WELD - HANDLE CONT VLV 3 PLTD

3 3303996 6 BEARING-PLASTIC 1/2X3/8X.75 LG

4 3338456P 6 LINK-HYD VLV SW/A PLTD

5 3400125 6 RUE RING-1/4 HEAVY ZP

6 3400088 5 WASHER-FLAT 5/16 IDx.688 ODx.065 THK

7 3400425 3 PIN-CLEVIS 1/4 X 5/8 ZP

8 3338458 1 HANDLE CONT VLV 2 PLTD

9 3338459 1 HANDLE CONT VLV 1 PLTD

10 3400466 1 SCR-CAR,5/16-18X2.75 ZP

1 711724 2 RING-RET EXT .38

12 3300465 4 ISOLATOR-RUBBER (.3751Dx.810D)

13 3300884 1 ROD-PIVOT CONTROL VALVE PLTD

14 3338455 1 MNT - HYD. SPOOL VALVE ARMA

16 3338213 1 VALVE-HYD CONTROL 3-SPOOL SW/A

17 675513 2 FTG - HYD. TEE #8JIC X #10 ORB X #8JIC

18 690006 1 ORIFICE-BRASS #332, .041” DIA, HYDRAULIC, 3/4-16 THD

19 675524 4 FTG-TEE SWIVEL RUN #4 JIC ARMA

21 711374 2 NUT-NYLOC 5/16-18

31 3400088 6 WASHER-FLAT #8 ZP

32 450034 3 PIN-CLEVIS 3/16 X 3/4 ZP

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 51



PowerBoss
The Power of Clean

IMPELLER ASSEMBLY

Page 52 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss
The Power of Clean

IMPELLER ASSEMBLY
ITEM PART NO. REQ'D | DESCRIPTION
3316832 1 MOTOR-HYDRAULIC, .323CI, CCW ROTATION, IMPELLER
1 3337905 1 SEAL KIT IMPELLER MOTOR
2 675525 2 FTG-STR THD RUN TEE -8 ORFS TO -8 SAE
3 3307152 1 MOUNT-IMPELLER MOTOR
4 3300465 4 ISOLATOR-RUBBER, .375 IDx.81 OD
5 3400028 4 SCR-HEX 3/8-16x1.50"
6 3322121 1 MOUNT-IMPELLER MOTOR, CIRCULAR
7 3335458 2.5 | GASKET-TOP IMPELLAR, ARMA
8 3307004 1 SHROUD-IMPELLER,
9 3307003 1 IMPELLER-8.88" DIA, ARMA BALANCED
10 3335459 2.5 | GASKET-BOTT IMPELLAR, ARMA
11 3335192 1 IMPELLER MOUNT, ARMA
12 3333915 3 ISOLATOR-RUBBER, ¢1.5x1" LG, 3/8-16 THREAD
13 3300351 3 CLAMP-HOSE, 4.5" DIA, SS
14 3307767 1 HOSE-IMPELLER, ¢4"x7.5" LONG
15 3315347 1 TRANSITION-PLASTIC IMPELLER EXHAUST
16 3318203 1 HOSE-IMPELLER EXHAUST, 3.5"IDx62" LONG
17 675508 1 FTG-STR THD CONNECTOR -4 ORFS TO -4 SA
18 675523 1 FTG-STR THD ELBOW -8 ORFS TO -8 SAE
Armadillo 9X Sweeper #100000 Rev. F 07/16 Page 53

PowerBoss® Copyright 2014-2015



PARTS BREAKDOWN

PowerBoss

MAIN BROOM ASSEMBLY

See Brooms

& Brus

hes Page

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 54

PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PoOowerBoOsSS

The Power of Clean

MAIN BROOM ASSEMBLY
ITEM PART NO. REQ'D | DESCRIPTION
1 600263 1 HANDLE GRIP
2 3338296 1 WELD-ROD,MAIN BROOM, UPPER, 9X,ZP
3 3400084 1 NUT-WING 1/2-13
4 3400091 1 WASHER-FENDER 1/2
5 3300352 1 KNOB-MAIN BROOOM LIFT ADJUST
6 3335112P 1 WELDMENT-MAIN BROOM PIVOT LIFT
7 3334984 1 ROD-LIFT MAIN BROOM
8 3301447 1 CLEVIS-CABLECRAFT AC-218
9 3301285 1 RETAINER-MAIN BROOM DRIVER HUB
10 3301050P 1 HUB-MAIN BROOM DRIVE
11 675523 1 FTG-STR THD ELBOW -8 ORFS TO -8 SAE
12 3338661 1 MOTOR-HYD MAIN BROOM
13 3330338 1 KEY-SHAFT D-FOSS CB/MB/SC MOTORS
14 3307337 3 GASKET-MAIN BROOM ARM
15 3307338 3 RETAINER-GASKET MAIN BROOM ARM
16 3307207M 1 MAIN BROOM MNT AM9D-M
17 3307181 1 SPACER-MAIN BROOM
18 3300432 2 BUSHING-FL-52-4
19 690111 2 PIN-DOWEL, .375x1.25, SS
20 3305667 1 BEARING-MAIN BROOM
21 3305642 1 HUB-BROOM IDLER
22 3400047 2 SCR-SOCKET, 5/16-18x0.75
23 3305666 1 RING-RETAINING MAIN BROOM
25 3335220 1 MAIN BROOM PLT
26 3400748 1 KNOB-HAND 1/2-13x1-1/2 DOG POINT
27 3335196 1 PLATE-LIFT ARM, MAIN BROOM, ARMA
28 712305 1 WASHER, FENDER 5/8 X 2 X .125 ZINC
29 712003 1 SCREW, HHCS 5/8-11 X 0.75 ZINC
30 3333672 1 SPACER-MB LIFT ROD
31 712315 1 WASHER SR-HELICAL .64 X 1.26 X .06 ZINC
32 3335908 1 RING-NILOS, 2.55"0D
33 3400086 1 WASHER-FLAT 1/2 STANDARD ZP
34 3400098 1 WASHER-LOCK 1/2 SPLIT ZP

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 55



SIDE BROOM & MAIN BROOM

eeeeee




PARTS BREAKDOWN

PoOowerBoOsSS

The Power of Clean

SIDE BROOM & MAIN BROOM
ITEM PART NO. REQ'D | DESCRIPTION
MAIN BROOM
1 3305818 1 BROOM-48"HIGH DEN FIBER & WIRE
3305812 1 BROOM-48" NYLON
3305665 1 BROOM-48" HIGH DENSITY NYLON
3305814 1 BROOM-48" NYLON CHEVRON (PATROL)
3315315 1 BROOM-48"STIFF NYLON
3305663 1 BROOM-48" PROEX & WIRE
3333483 * 1 BROOM-48” TRIPLE ROW POLY (CHEVRON PATERN)
SIDE BROOM
2 3300308 * 1 BROOM-SIDE 24" WHITE NYLON
3300306 1 BROOM-SIDE 24" DIA. BLACK POLY
3300309 1 BROOM-SIDE 26" WHITE NYLON
3300307 1 BROOM-SIDE 26" BLACK POLY
3300311 1 BROOM-SIDE 26" WIRE

* - Standard Broom used on the AM9D-IIl machine.

Main Broom User’s Guide

Proex & Wire - Slightly encrusted soilage & dusty conditions. High heat.

Nylon - General purpose broom with long life bristles.

Poly Proex - All purpose broom that stands up well on rough surfaces.

High Density Nylon - Highly effective for small particle soilage. Severe dust environments.

Crinkle Wire - Stiff bristles for compacted grime, oil, grease or mud. Fair to good broom life.

Natural Fiber & Wire - Good all around broom. Good for high heat applications.

Poly - Stiff bristles for aggressive sweeping of mainly heavy litter. Not suited for high heat.

Side Broom User’s Guide

Nylon - Provides longest life. Recommended for tough sweeping jobs.

Wire (flat) - For areas of heavy grease build up or scarifying action. Used in high heat applications.

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 57



PowerBoss
The Power of Clean

VACUUM SWITCH

VACUUM SWITCH
ITEM PART NO. REQ'D | DESCRIPTION
1 3303105 1 FTG-NIPPLE 1/8"MPT X 2.00 LG
4 3401122 0.1 SEALANT-THREADED PIPE, 565 PST
5 3303327-1 1 CLOG FILTER - PRESSURE SWITCH ASSY
6 3400315 2 SCR-HEX,#10-32X0.50 (Not Shown)
7 3400172 2 NUT-HEX JAM #10-32 ES (Not Shown)
Page 58 Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015



PARTS BREAKDOWN

TIMER-FILTER SHAKER SEALED

DO NOT TIGHTEN 711373 UNTIL ASSY
IS MOUNTED TO THE MACHINE

PowerBoss

The Power of Clean

TIMER-FILTER SHAKER SEALED

ITEM PART NO. REQ'D | DESCRIPTION
I 690138 I BRACKET, TIMER
2 710230 2 SCR-MC 8-32 X .62 ST PL
3 711373 I NUT - NYLOC 1/4-20
4 711502 2 WSR - FLT, .170 X .38 X .32 STL ZINC
5 748502-1 I ASSY, RELAY - TIMER, W/CONNECTOR
6 3400082 2 NUT - HEX #8-32 ES ZP

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 59



P ower Boss® PARTS BREAKDOWN

The Power of Clean

GASKET MOUNT ASSEMBLY

Page 60 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




®
PARTS BREAKDOWN F ower Boss
The Power of Clean

GASKET MOUNT ASSEMBLY
ITEM PART NO. REQ'D | DESCRIPTION
3307018 1 GASKET MOUNT SUB 9XV (Includes ltems 1-13)
2 3307173 1 ROD-IMPELLER BAFFLE
3 3300414 2 BUSHING-PLASTIC, 3/8 ID X 1/2 OD
4 3307155 1 WELDMENT ROD GASKET MOUNT BAFFLE
5 3301199 1 BALL JOINT-1/4-28
6 3304160 1 SPRING-EXTENSION, 2.00 LG
7 3307182 1 WELDMENT-GASKET MOUNT,
8 3301498 1 DAMPER-HOPPER SHUTOFF,
10 3307005 1 GASKET-IMPELLER
12 748504-1 1 THERMOSTAT ASSEMBLY
- 3303729 1 GROMMET-RUBBER, .251Dx.560Dx.12 GROOVE (Not Shown)
13 3300563 1 KNOB-PLASTIC BALL 1" DIA, BLACK
17 3307182 1 WELD-GASKET MNT SW/A/62E
18 3307005 1 GASKET-IMPELLER
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 61

PowerBoss® Copyright 2014-2015



PowerBoss

PARTS BREAKDOWN
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - AIR CLEANER ASSEMBLY

ENGINE KUBOTA V1505 DIESEL - AIR CLEANER ASSEMBLY
ITEM PART NO. REQ'D | DESCRIPTION
1 3302842 1 ELEMENT-AIR CLEANER, PRIMARY
2 3302597 1 ELEMENT-AIR CLEANER, SAFETY
3 3303827 1 NUT-WING, DONALDSON AIR CLEANER
4 3303031 1 "ASSEMBLY-DONALDSON HEAVY DUTY AIR CLEANER
(Includes ltems 1,2&3)"
5 3303991 1 INDICATOR-AIR CLEANER RESTRICTION
6 3044112 2 CLAMP-HOSE, ¢2.5" SS
7 3332643 1 HOSE-RAD UPPER 1505 (COOLER)
Page 62 Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - FUSE BOX ASSEMBLY

e\ =
.l'E-'J_!.!_._L..'.'.-.?_.-— .

"Tii: -"—-I- I

ALY
Jr‘ l'A—.': X

ENGINE KUBOTA V1505 DIESEL - FUSE BOX ASSEMBLY

ITEM PART NO. REQ'D | DESCRIPTION
1 748769 1 ASSY - DIESEL CONTROL BOX
2 3342109 2 SPACER
3 3400102 2 WASHER
4 3400231 2 SCR-HEX,5/16-18X2.0 ZP
5 690042 1 BRACKET, MTG, WELD, DIESEL CONTROL BOX

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 63



PowerBoss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - FUSE BOX DETAILS

DIESEL CONTROL BOX
WITH TOP COVER REMOVED

Page 64 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss
The Power of Clean

ENGINE KUBOTA V1505 - DIESEL CONTROL BOX (748769)

ITEM PART NO. REQ'D | DESCRIPTION

1 690042 1 BRACKET, MTG, WELD, DIESEL CONTROL BOX

2 710328 8 SCR-RHMS 8-32 X .37 ZP

3 712540 4 SCR-THMS 10-24 X .37 SS

4 748447 1 WIRING HARNESS, KUBOTA DSL CONTROL BOX

5 748447-1 1 WIRE ASSY, ORANGE

6 748447-2 1 WIRE ASSY, YELLOW

7 748762 1 CIRCUIT BREAKER, 12V 50A

8 748763-MCH 1 MOUNTING PLATE, MACHINED

9 748764 1 ENCLOSURE W/ METRIC KNOCKOUTS

10 748767 2 RELAY, 14 VDC 50/30 A

1 748768 1 CORDGRIP, M25, LIQUID TIGHT

12 748962 1 CIRCUIT BREAKER, 12V 40A

13 748963 2 CIRCUIT BREAKER BOOT

14 748964-1 2 ASSY, FUSE HOLDER

15 748967 2 SOCKET, RELAY

16 3400082 8 NUT-NYLOC 8-32 ZP
Armadillo 9X Sweeper #100000 Rev. F 07/16 Page 65

PowerBoss® Copyright 2014-2015



PARTS BREAKDOWN

PowerBoss

ENGINE KUBOTA V1505 DIESEL - ALTERNATOR, WATER PUMP, FAN, AND OIL PAN

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 66

PowerBoss® Copyright 2014-2015




PowerBoss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - ALTERNATOR, WATER PUMP, FAN, AND OIL PAN

ITEM PART NO. QTY | DESCRIPTION
1 3336919 1 COVER-THERMOSTAT KUBOTA V1505
2 3350446 1 THERMOSTAT-KUBOTA V1505 & V2203
3 3336918 1 GASKET-THERMOSTAT KUBOTA V1505
4 3341070 1 SENDER-TEMPERATURE 12V KUBOTA V1505
5 3336939 1 HOUSING-THERMOSTAT KUBOTA V1505
6 3336915 1 GASKET-WATER FLANGE KUBOTA V1505
7 3336947 1 PLUG-THERMOSTAT HSG KUBOTA V1505
8 3336931 1 PIPE-WATER RETURN THERMOSTAT HSG
9 3336946 1 PIPE-WATER KUBOTA V1505
10 3330793 1 GASKET - KUBOTA V1505 WATER PUMP
11 3330792 1 PUMP - WATER, KUBOTA V1505
12 3336932 1 PIPE-WATER PUMP KUBOTA V1505
13 3329875 1 ALTERNATOR-KUBOTA V1505
14 3336067 1 STAY-DYNAMO
15 3331935 1 COVER-BELT
16 3330210 1 FAN - KUBOTA V1505 ENGINE (SP) 1
17 3336933 1 SPACER-FAN 10MM KUBOTA V1505
18 3336937 1 BOLT-PULLEY KUBOTA V1505
19 3336934 1 PULLEY-ENGINE KUBOTA V1505
20 3329867 1 BELT-KUBOTA V1505V
21 3336920 1 PAN-OIL KUBOTA V1505
22 661004 1 OIL DRAIN ASSY, V1505
23 3344822 1 DRAIN PLUG GASKET, KUBOTA
24 3338327 1 PLUG-DRAIN (BOTTOM)
25 3338328 1 GASKET-OIL PAN (ALTERNATE)
26 3344821 1 PLUG-DRAIN (SIDE) (ALTERNATE)
27 3337571 1 SEAL, OIL KUBOTA V1505
28 690116 1 ENGINE, DSL, DE-RATED - V1505, KUBOTA

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 67

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - FLYWHEEL, STARTER, HEAD COVER, AND MANIFOLD

Page 68 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




®
PARTS BREAKDOWN F ower Boss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - FLYWHEEL, STARTER, HEAD COVER, AND MANIFOLD
ITEM PART NO. QTY | DESCRIPTION
1 3334041 1 MANIFOLD-EXHAUST KUBOTA V1505
2 3333964 1 GASKET-EX-MANIFOLD KUBOTA V1505
3 3334278 1 GASKET - VALVE COVER KUBOTA V1505
4 3336910 1 COVER-CYLHEAD KUBOTA V1505
5 3337572 4 GASKET KUBOTA V1505
6 3336916 4 NUT-CYLHEAD COVER KUBOTA V1505
7 3337573 1 O-RING KUBOTA V1505
8 3336926 1 PLUG-OIL FILLER KUBOTA V1505
9 3337574 1 COVER, BREATHER KUBOTA V1505
10 3337575 1 VALVE BREATHER KUBOTA V1505
11 3337576 1 TUBE BREATHER KUBOTA V1505
12 3336911 1 MANIFOLD-INLET KUBOTA 1505
13 3337577 1 GASKET INTAKE MANIFOLD KUBOTA V1505
14 3336935 1 COMP-FLYWHEEL KUBOTA V1505
15 3329956 1 COUPLING-KUBOTA DIESEL V1505/D905
16 3329957 1 BELL HOUSING KUBOTA V1505 DIESEL
17 3336938 6 BOLT-FLYWHEEL KUBOTA V1505
18 3339628 1 ASSY-COCK DRAIN V1505
19 3324129 1 FILTER - OIL, 1505/905 KUBOTA DIE
20 3330402 1 STARTER - KUBOTA V1505, 12V
21 3301720 1 FTG-90 EL 1/8 FPT
22 3341069 1 SENDER-OIL PRESSURE 12V
23 3305640 1 FTG-NIPPLE 1/8BPT-1/8NPT BRASS
24 3336917 1 PLATE-REAR END V1505
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 69

PowerBoss® Copyright 2014-2015



PARTS BREAKDOWN

PowerBoss

ENGINE KUBOTA V1505 DIESEL - FUEL SYSTEM AND SPEED CONTROL

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 70

PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PoOowerBoOsSS

The Power of Clean

ENGINE KUBOTA V1505 DIESEL - FUEL SYSTEM AND SPEED CONTROL

ITEM PART NO. QTY |(DESCRIPTION
1 3330106 4 INJECTOR-KUBOTA V1505 DIESEL
2 3333567 1 FUEL LINE-KBA 1505 LEAK OFF LINE
3 3334998 1 PIPE INJECTION-KUBOTA V1505
4 3334997 1 PIPE INJECTION-KUBOTA V1505
5 3334996 1 PIPE INJECTION-KUBOTA V1505
6 3334995 1 PIPE INJECTION-KUBOTA V1505
7 3330693 1 KUBOTA 1505-FUEL PUMP GASKET
8 3330692 1 PUMP - FUEL, KUBOTA V1505 DIESEL
9 3336924 1 GASKET-CONTROL PLATE KUBOTA V1505
10 3336943 1 PLATE-SPEED CONTROL KUBOTA V1505
11 3336944 3 BOLT-ADJUSTING SPEED CONTROL KUBOTA
12 3336976 3 HUT-HEX JAM 6MM
13 3336948 1 SHAFT-LEVER STOP SPEED CONTROL KUBOTA
14 3336942 2 LEVER-SPEED CONTROL KUBOTA V1505
15 3336945 1 LEVER-ENGINE STOP KUBOTA V1505
16 3336969 2 WASHER-PLAIN 15MM OD X 6MM ID X 1
17 3336970 2 NUT-HEX LOCK 6MM
18 3336941 1 LEVER-SPEED CONTROL KUBOTA V1505
19 3336949 1 LEVER-GOVERNOR KUBOTA V1505
20 3305882 1 MOUNT, FUEL FILTER KUBOTAPNTD
21 3303324 1 FILTER - FUEL KUBOTA DSL (SP)
22 3400293 5 SCR-HEX 10MMX1.25PX20MM ZP
23 3401458 5 WSH-LOCK, 10 MM ZP
24 3336912 1 BRACKET-FUEL FILTER KUBOTA V1505
25 3400390 1 NUT-FLANGE LOCK 5/16-18
26 3350331 1 MOUNT-THROTTLE KBA 1505 DSL
27 3400384 1 WASHER CONICAL SPRING 5/16
28 3400034 1 SCR-HEX,5/16-18X1.25 ZP
29 3330795 4 GLOW PLUG KUBOTA V1505
30 3337578 1 CORD GLOW PLUG KUBOTA V1505
31 3336927 1 PLUG-ENGINE KUBOTA V1505
32 3334549 1 KIT-SOLENOID FUEL SHUT-OFF W/ JUMPER
33 3336925 1 COVER HYDRAULIC PUMP-ENGINE KUBOTA V1505

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 71



PARTS BREAKDOWN

PowerBoss

ENGINE KUBOTA V1505 DIESEL - MOTOR MOUNTING

, 4§
7 /

(=7

|9

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 72

PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PowerBoss

The Power of Clean

ENGINE KUBOTA V1505 DIESEL - MOTOR MOUNTING
ITEM PART NO. REQ'D | DESCRIPTION

1 690032 1 | ENGINE MOUNT, OUTER, AM9D, KUBOTA V1505

2 690031 1 | ENGINE MOUNT, INNER, AM9D, KUBOTA V1505

3 690032 1 | ENGINE MOUNT, OUTER, AM9D, KUBOTA V1505

4 3300464 4 |ISOLATOR-RUBBER, 1.24 DIAX1.25 LG

5 690031 1 | ENGINE MOUNT, INNER, AM9D, KUBOTA V1505

- 3350329 1 | BRACKET-HOSE RETAINER, FRONT, KABOTA V1505 DIESEL (NOT
SHOWN)

- 3333301 1 | BRACKET-HOSE RETAINER, REAR, KABOTA V1505 DIESEL (NOT
SHOWN)

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 73



PowerBoss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - EXHAUST DETAIL

Page 74 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PowerBoss

The Power of Clean

ENGINE KUBOTA V1505 DIESEL - EXHAUST DETAIL

ITEM PART NO. REQ'D | DESCRIPTION

1 3301641 2 CLAMP-EXHAUST 1 1\2

2 3330627 1 MUFFLER-KUBOTA V1505 BOX

3 3330629 1 BLANKET-KUBOTA V1505E BOX EXHAUST

4 EPS2655 1 STAY MUFFLER

5 3335036 1 EXHAUST-KUBOTA V1505 9X

6 3401570-7W 4 WASHER-NORD-LOCK, 1/4, 0.53 OD

7 3336632 1 PLT - EXHAUST MNT BRKT

8 690113 1 BRACKET, UPPER EXHAUST HANGER, 9X/AM9D

9 3400071 4 NUT-HEX 1/4-20

10 3400103 2 WASHER-LOCK 1/4 SPLIT

1 3344112 2 ISO-CYL, 1 DIA X 3/4 X 1/4-20,

12 3400043 2 SCR-HH 1/4-20 X .50 ZINC

14 3400089 2 WASHER-FLAT 1/4 STANDARD

15 3335134 1 EXHAUST FUNNEL, ARMA

16 713002 4 BLT-HH 1/4-20 X .75 #5 ZINC

17 3400383 4 WASHER-CONICAL SPRING 1/4

18 711425 4 NUT-FLANGED WIZZ 1/4-20 STL ZP

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 75



PowerBoss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - RADIATOR DETAIL

Page 76 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - RADIATOR DETAIL
ITEM PART NO. REQ'D | DESCRIPTION
1 675503 1 FTG-STR THD CONNECTOR -12 ORFS TO -16 S
1A 675530 1 FTG-STR THD CONNECTOR -8 ORFS TO -16 S
2 3336527 1 RADIATOR CAP
3A 690019 24” | HOSE, RADIATOR TO OVERFLOW BOTTLE, 21" LENGTH
3B 690019 36” | HOSE, OVERFLOW BOTTLE EXIT, 36” LENGTH
4 675419 1 HYD HOSE - RAD OUT TO RESV
5 690033 1 MOUNT-RADIATOR HYD W/COOLER
6 3332643 2 HOSE-UPPER RADIATOR, KUBOTA 1505
7 3303255 4 CLAMP-HOSE 1.75 DIA NOMINAL
8 690125 1 RADIATOR-OIL COOLER, LP/GAS/DSL
9 690150 1 ASSY, FAN SHROUD, DSL/LP/GAS
10 3333489 1 FTG-RADIATOR HOSE
11 690020 1 LOWER RADIATOR HOSE, AM9D
12 675418 1 HYD HOSE - FILTER OUT TO RAD
13 3333488 1 FTG-PLUG, RADIATOR
14 3301733 2 DECAL-WARNING FAN (RAD SHROUD)
-- 690225 4 CLAMP- HOSE .460 (NOT SHOWN - USED WITH ITEMS 3A and 3B
ON EACH END)
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 77

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - RADIATOR COOLANT TANK & MOUNT

Page 78 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




®
PARTS BREAKDOWN F ower Boss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - RADIATOR COOLANT TANK & MOUNT
ITEM PART NO. REQ'D | DESCRIPTION
1 713527 1 P-CLAMP, VINYL COVERED, 1/2 DIA
2 3301158 1 CLAMP-CABLE 11/16” DIA CLAMP-SADDLE TYPE 5/16” DIA.
3 3344101 1 RESERVOIR ASSY
4 3344112 4 ISOLATOR- CYLINDRICAL, 1 DIA X 3/4 X 1/4-20,
5 713002 6 BLT-HH 1/4-20 X .75 #5 ZINC
6 711373 10 NUT-NYLOC 1/4-20
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 79

PowerBoss® Copyright 2014-2015



P ower Boss® PARTS BREAKDOWN

The Power of Clean

ENGINE KUBOTA V1505 DIESEL - RADIATOR ASSY & MOUNTING BRACKETS

Page 80 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




®
PARTS BREAKDOWN ‘ ower Boss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - RADIATOR ASSEMBLY & MOUNTING BRACKETS

ITEM PART NO. REQ'D | DESCRIPTION
1 3301158 1 CLAMP-SADDLE TYPE 11/16” DIA.
2 3400103 8 WASHER-LOCK 1/4 SPLIT
3 690125 1 RADIATOR-OIL COOLER COMBO
4 690150 1 ASSY, FAN SHROUD, DSL/LP/GAS
5 690033 1 PLATE- BASE, RADIATOR MOUNT, AM9D
6 3336627 1 PLT-RADIATOR MNT, RH TOP
7 3336629 2 PLT - RADIATOR MNT, LH TOP
8 3336632 1 PLT - EXHAUST MNT BRKT
9 690113 1 PLT - EXHAUST MNT, UPPER BRKT
10 3336634 1 PLT - RADIATOR MNT
13 3344110 2 ISOLATOR-BONDED BUSHING BOTTOM RADIATOR
14 3344112 2 ISOLATOR- CYLINDRICAL, 1 DIA X 3/4 X 1/4-20,
15 3400007 4 SCR-CAR,3/8-16X1.25
18 711207 6 BLT-HH 1/4-20 X 1.00 STL ZINC
19 3400071 4 NUT-HEX 1/4-20
20 711380 6 NUT-NYLOC 3/8-16
21 3400089 8 WASHER-FLAT 1/4 ZP
22 3400278 2 WASHER-FENDER 3/8
23 3401570-7W 4 WASHER-NORD-LOCK, 1/4, 0.53 OD
24 661133 1 BRKT, RADIATOR, UPPER
25 3334426 1 ISOLATOR-RAD MNT
26 713527 1 P-CLAMP, VINYL COVERED, 1/2 DIA
27 711374 2 NUT-NYLOC 5/16-18 ZP
28 713001 1 SCR-HH 1/4-20 X .62 PLAIN GR 5
29 713002 1 SCR-HH 1/4-20 X .75 ZP 5
30 82-54-A 1 CLAMP-P .75 I.D. 5/16 DIA.
31 711228 1 SCR-HH 5/16-18 X .75 ZP GR 5

Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015

Page 81



®
PowerBoss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - RADIATOR ASSY, CLAMPS, HOSES & SENDERS

Page 82 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss
The Power of Clean

ENGINE KUBOTA V1505 DIESEL - RADIATOR ASSEMBLY, CLAMPS, HOSES & SENDERS
ITEM PART NO. REQ'D | DESCRIPTION
2 713527 2 CLAMP-HOSE 1/2 NOM
3 3301158 4 CLAMP-HOSE 1.25 NOM
5 3345502 1 ADAPTER, OIL DRAIN - MALE/FEMALE
7 3345503 1 FTG-BRASS,3/8" BARB X 1/4” MALE NPT
8 3345506 1 FTG-BRASS,3/8” BARB X 1/4” FEMALE NPT
9 3332643 1 HOSE-RAD UPPER 1505
10 690020 1 HOSE-RAD LOWER 1505
11 3345505 1 HOSE - 1/2” ID X 24” PCV OIL DRAIN
12 3341069 1 SENDER-OIL PRESSURE 12V
13 3341070 1 SENDER-TEMPERATURE 12V
14 711206 2 SCR-HH 1/4-20 X .87 ZP GR 5
15 3400385 1 WASHER-CONICAL SPRING 3/8
16 3401122 0.100 [ 565 PST. Thrd Sint 50ml (WHITE LOCTITE 565)
17 3343082 1 CLAMP-PIPE, 9/16 DIA, INSULATED
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 83

PowerBoss® Copyright 2014-2015



PARTS BREAKDOWN

PowerBoss

ENGINE KUBOTA V1505 DIESEL, WG1605 GAS & LPG - HYDRAULIC PUMP DETAIL

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 84

PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PoOowerBoOsSS

The Power of Clean

ENGINE KUBOTA V1505 DIESEL - HYDRAULIC PUMP DETAIL

ITEM PART NO. REQ'D | DESCRIPTION

1 70-516-16 2 BLT-CARR 5/16-18 X 1 ZINC

2 675500 1 FTG-STR ELBOW -10 ORFS TO -12 SAE

3 675502 1 FTG-45 DEG STR ELBOW -12 ORFS TO -12 SAE

4 675505 1 FTG-STR THD CONNECTR -16 ORFS TO -16 SAE

5 675512 1 FTG-STR THD ELBOW -4 ORFS TO -8 SAE

6 675520 1 FTG-STR THD ELBOW -6 ORFS TO -8 SAE

7 675527 1 FTG-45 DEG STR THREAD ELBOW -8 ORFS TO

8 675528 1 FTG-STR THD ELBOW -8 ORFS TO -10 SAE

9 711373 3 NUT-NYLOC 1/4-20

10 711374 6 NUT-NYLOC 5/16-18

11 711380 1 NUT-NYLOC 3/8-16

12 713043 4 BLT-HH 3/8-16 X 1.25 #5

13 3300526 8 BUMPER-RUBBER 1/4 ID X 1/8 THK

14 3300543 6 SPRING-FWD/REV RETURN

15 3301507 1 COUPLING-RUBBER, DIR CONTROL

16 3301544 1 DISC FWD/REV ZP

17 3303711 1 ORING-STATIC SEAL 3.239 ID

18 3303918 2 SPACER-FWD/REV BRACKET ZP

19 3307219 1 PLATE-DIRECTIONAL CONT PLTD SW/A

20 3321397 1 PUMP-AUX HYDRAULIC (9XR, 9XD,10X,AM9D)

21 3335072 1 PUMP-PISTON, VARIABLE, 1.44 CIR, PROPEL

22 3335200 1 PLATE- FWD/REV SPRING MNT V1505

23 3335301 1 BRKT-FWD/REV ZP. 9X

24 3400027 1 SCR-HEX,3/8-16X1.75 ZP

25 3400033 4 SCR-HEX,5/16-18X1.50 ZP

26 3400069 2 NUT-HEX 5/16-24 ZP

27 3400089 4 WASHER-FLAT 1/4 STANDARD ZP

28 3400173 3 SCR-HH, 1/4-20X1.75, PART THRD, GR 5, ZP

29 3400221 2 SCR-HH, 5/16-24X1.00 GR 5, ZP

30 3400385 4 WASHER-CONICAL SPRING 3/8

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 85



®
PowerBoss
The Power of Clean

ENGINE KUBOTA WG1605 LPG - AIR CLEANER DETAIL

A

ENGINE KUBOTA WG1605 LPG - AIR CLEANER DETAIL
ITEM PART NO. REQ'D | DESCRIPTION
1 690194 1 COUPLER NECK, THROTTLE BODY - 9X LP
2 690195 1 INDUCTION HOSE, ENGINE SIDE - 9X LP
3 690196 1 COUPLER, REDUCER, 2.5 TO 2.25-9X LP
4 690197 1 TUBE, INDUCTION - 9X LP
5 690198 1 HOSE, CRANK CASE VENT - 9X GAS/LP
6 690199 1 INDUCTION HOSE, AIR CLEANER SIDE - 9X
7 829129 2 CLAMP-HOSE WORM-DRV8-22MM HOSE DIA. 5/16
8 3044112 4 CLAMP-HOSE, SS, 2.50 MAX WORM
9 3303991 1 INDICATOR-AIR CLEANER RESTRICTION
10 3303031 1 AIR CLNR- HEAVY DUTY; CAP, MOUNT, HOUSING
11 690008 1 CLAMP, W-FOOT, AIR CLEANER, AM9D
Page 86 Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015



PARTS BREAKDOWN

ENGINE KUBOTA WG1605 GAS - AIR CLEANER DETAIL

THIS END TO
THROTTLE BODY

PoOowerBoOsSS

The Power of Clean

ENGINE KUBOTA WG1605 GAS - AIR CLEANER DETAIL

ITEM PART NO. REQ'D | DESCRIPTION

1 690195 1 INDUCTION HOSE, ENGINE SIDE - 9X LP

2 690196 2 COUPLER, REDUCER, 2.5TO 2.25 - 9X LP

3 690197 1 TUBE, INDUCTION - 9X LP

4 690198 1 HOSE, CRANK CASE VENT - 9X GAS/LP

5 690199 1 INDUCTION HOSE, AIR CLEANER SIDE - 9X

6 690223 1 TUBE, INDUCTION, UPPER

7 690224 1 INDUCTION HOSE, UPPER

8 829129 2 CLAMP-HOSE WORM-DRV8-22MM HOSE DIA. 5/16

9 3044112 6 CLAMP-HOSE, SS, 2.50 MAX WORM

10 3303031 1 AIR CLNR- HEAVY DUTY; CAP, MOUNT, HOUSING

11 3303991 1 INDICATOR-AIR CLEANER RESTRICTION

12 690008 1 CLAMP, W-FOOT, AIR CLEANER, AM9D

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 87



PowerBoss
The Power of Clean

ENGINE KUBOTA WG1605 GAS & LPG ENGINE ASSEMBLY

IN THEIR SPECIFIC LOCATIONS

THESE TWO BOLTS MUST GO

DETAIL A

&"
o =
[C -

-
1

Page 88 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




®
PARTS BREAKDOWN F ower Boss
The Power of Clean

ENGINE KUBOTA WG1605 GAS & LPG ENGINE ASSEMBLY
ITEM PART NO. REQ'D | DESCRIPTION
1 600363 2 WASHER-FLAT .39 X 1.12 X .1 ZP
2 600820 1 SCR-HH M8-1.25 X 45 ZP CLASS 8.8
3 600918 1 SCR-HH M8-1.25 X 35 ZP CLASS 8.8
4 600959 2 WASHER-LOCK M8 ZINC SPLIT
5 690020 1 LOWER RADIATOR HOSE, AM9D
6 690161 1 BRKT, RADIATOR UPPER - 9X LP/GAS
7 690125 1 RADIATOR-OIL COOLER, LP/GAS/DSL
8 690204 1 GROUP, AIR CLEANER - 9X
9 711374 2 NUT-NYLOC 5/16-18 ZP
10 711380 2 NUT-NYLOC 3/8-16 ZP
1 713027 4 SCR-HH 5/16-18 X 1 ZP GR 5
12 713043 2 SCR-HH 3/8-16 X 1.25 ZP GR 5
13 731382 2 SCR-FHSCS M6-1.00 X 20 ZP
14 3300465 2 ISOLATOR-RUBBER (.375IDx.810D)
15 3303255 4 CLAMP-HOSE 1.75 DIA NOMINAL
16 3316981 2 NUT-PUSH RETAINER 3/8 BOLT, 25/32 OD ZP
17 3332643 1 HOSE-RAD UPPER 1505 (COOLER)
18 3338792 1 SUB-HYDRAULIC PUMPS ARMA
690176 1 ENGINE, BASE - 9X LP
19 690221 1 ENGINE, RAW, WG1605, GASOLINE - 9X
20 3400007 2 BLT-CARR 3/8-16 X 1.25 ZP
21 3400233 2 WASHER-FENDER 5/16 X 1.00 ZP
22 3400278 2 WASHER-FENDER 3/8 X 1.25 ZP
23 3400385 2 WASHER-CONICAL SPRING 3/8
24 12040044 2 NUT-NYLOC M6 X 1.0 ZP CLASS 6
25 12347027 2 WASHER-FLAT M6.6 X 22 X 2 ZP
26 3318752 1 RSRVR-COOLANT OVRFLW
Armadillo 9X Sweeper #100000 Rev. F 07/16 Page 89

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

ENGINE KUBOTA WG1605 GAS & LPG - MOUNTS-EXHAUST SIDE

ENGINE KUBOTA WG1605 GAS & LPG - MOUNTS-EXHAUST SIDE
ITEM PART NO. REQ'D | DESCRIPTION
1 690030 2 SPACER, ENGINE MOUNT
2 690162 1 BRACKET, CAT CONV. SUPPORT
3 690163 1 BRACKET, CAT CONV. OUTER
4 690165 1 MOUNT - FOOT LEFT REAR
5 690166 1 MOUNT - FOOT LEFT FRONT
9 690175 4 ISOLATOR - ENGINE MOUNT
Page 90 Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015



PowerBoss
The Power of Clean

ENGINE KUBOTA WG1605 GAS & LPG - MOUNTS-INTAKE SIDE

INTAKE SIDE

@
ENGINE KUBOTA WG1605 GAS & LPG - MOUNTS-INTAKE SIDE
ITEM PART NO. REQ'D | DESCRIPTION
1 690030 2 SPACER, ENGINE MOUNT
2 690162 1 BRACKET, CAT CONV. SUPPORT
6 690167 1 MOUNT - FOOT RIGHT REAR
7 690168 1 MOUNT - FOOT RIGHT FRONT
9 690175 4 ISOLATOR, ENGINE MOUNT
11 690177 1 BRACKET-HOSE HOLDER - REAR
15 3333301P 1 BRACKET - HOSE RETAINER
16 3334994M 1 ENGINE PAN
690176 1 ENGINE - LPG
i 690221 1 ENGINE - GAS
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 91

PowerBoss® Copyright 2014-2015



®
PowerBoss
The Power of Clean

ENGINE KUBOTA WG1605 GAS & LPG - MOUNTING FASTENER DETAIL

&

SEE DETAIL B
@fj e
g

DETAIL B

ENGINE KUBOTA WG1605 GAS & LPG - MOUNTING FASTENER DETAIL
ITEM PART NO. REQ'D | DESCRIPTION

1 600945 16 LOCKWASHER M10

2 620082 6 BOLT M10 1.25 x .25 HH STL ZP (CLEAR)

14 713038 6 M10 - 1.25 x 30mm HHCS

15 713534 4 BOLT-HH 7/16 - 14 x 2.5 GRADE 5 ZINC

18 3400091 8 WASHER FENDER 1/2 ZP

20 3401429 4 NUT - 7/16 - 14 ES ZPBRACKET-HOSE RETAINER

Page 92 Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015



PARTS BREAKDOWN

ENGINE KUBOTA WG1605 GAS & LPG - MOUNTING FASTENER DETAIL

SEALE 0 450
SHOW MG OF |ERTATIOM OF FAH HAROWESE
0% INTAFE SIDE OF EWGINE.

PowerBoss

The Power of Clean

ENGINE KUBOTA WG1605 GAS & LPG - MOUNTING FASTENER DETAIL

ITEM PART NO. REQ'D | DESCRIPTION
2 620082 6 BOLT M10 1.25 x .25 HH STL ZP (CLEAR)
14 713038 6 M10 - 1.25 x 30mm HHCS
15 713534 4 BOLT-HH 7/16 - 14 x 2.5 GRADE 5 ZINC
16 713535 4 HHCS M10 - 1.25 x 35mm GR 8.8 ZINC
18 3400091 8 WASHER FENDER 1/2 ZP
20 3401429 4 NUT - 7/16 - 14 ES ZPBRACKET-HOSE RETAINER

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 93



PowerBoss

The Power of Clean

PARTS BREAKDOWN

ENGINE KUBOTA WG1605 GAS & LPG - MOUNTING AIR CLEANER BRACKET

SEE DETAIL 0=

Witk |-
IRSTALL WIRE HAWEZS GROUND |G LUG
HETSEEW THE Twi RaSHERS.

il

TRl O

ENGINE KUBOTA WG1605 GAS & LPG - MOUNTING AIR CLEANER BRACKET
ITEM PART NO. REQ'D | DESCRIPTION
10 690173 4 BRKT, AIR CLEANER - 9X LP/GAS
17 717024 2 SCR-HH M8-1.25 X 20 ZP GRADE 8.8
19 3400273 1 WASHER-INT LOCK 5/16 ZP
21 12310041 2 WASHER-FLAT M8.4 X 16 X 1.6 ZP
Page 94 Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

ENGINE KUBOTA WG1605 GAS & LPG - RADIATOR MOUNTS

PowerBoss

The Power of Clean

ENGINE KUBOTA WG1605 GAS & LPG - RADIATOR MOUNTS

ITEM PART NO. REQ'D | DESCRIPTION

3 711380 6 NUT-NYLOC 3/8-16 ZP

6 730528 2 WASHER-FENDER M12 X 37 SS

7 3316981 4 NUT-PUSH RETAINER 3/8 BOLT, 25/32 OD ZP

8 3344110 2 ISOLATOR-BONDED BUSHING BOTT RAD

9 3400007 4 BLT-CARR 3/8-16 X 1.25 ZP

12 3400278 8 WASHER-FENDER 3/8 X 1.25 ZP

13 3336634 1 PLATE- RADIATOR MNT

14 690124 1 PLATE BASE - RADIATOR MNT

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 95



PowerBoss
The Power of Clean

ENGINE KUBOTA WG1605 GAS & LPG - RADIATOR

Page 96 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PARTS BREAKDOWN

PowerBoss

The Power of Clean

ENGINE KUBOTA WG1605 GAS & LPG - RADIATOR
ITEM PART NO. REQ'D | DESCRIPTION
1 711207 2 SCR-HH 1/4-20 X 1.00 ZP GR 5
2 7112541 2 BLT-CARR 3/8-16 X 2.50 ZP
4 713002 3 SCR-HH 1/4-20 X .75 ZP 5
5 713527 1 P-CLAMP, VINYL COVERED, 1/2 DIA
7 3316981 2 NUT-PUSH RETAINER 3/8 BOLT, 25/32 OD ZP
10 3400089 5 WASHER-FLAT 1/4 ZP
11 3400103 5 WASHER-LOCK 1/4 SPLIT ZP
12 690125 1 RADIATOR-OIL COOLER COMBO
13 690169 1 MOUNT, COOLANT OVERFLOW - 9X LP/GAS
14 690150 1 ASSY, FAN SHROUD, DSL/LP/GAS

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 97



PowerBoss
The Power of Clean

ENGINE KUBOTA WG1605 GAS & LPG - EXHAUST DETAIL

CETEIL 8
SCALE B.532

Page 98 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss
The Power of Clean

ENGINE KUBOTA WG1605 GAS & LPG - EXHAUST DETAIL

ITEM PART NO. REQ'D | DESCRIPTION

1 600919 4 SCR-HH M8-1.25 X 40 ZP CLASS 8.8

2 600934 4 NUT-FLANGE WIZZ M8-1.25 ZP

3 600947 2 WASHER-WAVE .313 ID x .69 OD x .031 THIC

4 600950 2 WASHER-FLAT M12 ZP

5 600959 4 WASHER-LOCK M8 ZINC SPLIT

6 690189 1 PIPE, EXHAUST, PRE-CAT - 9XLP/GAS

7 690190 1 GASKET, CATALYST, 4 BOLT - 9X LP/GAS

8 690191 1 CATALYTIC CONVERTER, 9X LP-GAS

9 690192 1 PIPE, EXHAUST, POST CAT - 9X LP/GAS

10 690193 1 HEAT SHIELD, CAT. CONVERTER - 9XLP/GAS

1 717013 4 NUT-HEX M8 X 1.25 ZINC

12 730667 2 SCR-HH M12-1.75 X 45 ZP CLASS 8.8

13 748476 2 SENSOR, OXYGEN - 9X LP/GAS

14 3345028 1 GASKET-CAT 1605 INLET

15 3345082 1 GASKET, FLANGE, EX MANIFOLD, KUBOTA 1605

16 3400103 6 WASHER-LOCK 1/4 SPLIT ZP

17 11038072 6 SCR-HH M6-1.0 X 16 ZP CLASS 8.8

18 11038247 4 SCR-HH M8-1.25 X 25 ZP CLASS 8.8

19 12310033 6 WASHER-FLAT M6.4 X 12 X 1.6 ZP

20 12310041 8 WASHER-FLAT M8.4 X 16 X 1.6 ZP
Armadillo 9X Sweeper #100000 Rev. F 07/16 Page 99

PowerBoss® Copyright 2014-2015



PowerBoss

OPTIONS AND STANDARD CE FEATURES

OPTION - LH CURB BROOM KIT ASSEMBLY (3338666)

Page 100 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




OPTIONS

PoOowerBoOsSS

The Power of Clean

OPTION - LH CURB BROOM KIT ASSEMBLY (3338666)
ITEM PART NO. REQ'D | DESCRIPTION
1 711206 1 BLT-HH 1/4-20 X .87 STL ZINC
2 711373 3 NUT-NYLOC 1/4-20
3 711379 1 NUT-FLANGED WIZZ 5/16-18
4 711380 2 NUT-NYLOC 3/8-16
5 711425 1 NUT-FLANGED WIZZ 1/4-20 STL ZP
6 713002 2 BLT-HH 1/4-20 X .75 #5 ZINC
7 713043 2 BLT-HH 3/8-16 X 1.25 #5
8 3300368 1 PULLEY-PLASTIC 2” x .25” GROOVE
9 3307642 1 CLEVIS-5/16 PLTD SW/A
10 3307794 1 PIN-CLEVIS 1/2 X 4-1/2 ZP
11 3317214 1 MNT-DUAL CURB BROOM PNTD
12 3319421 1 ASSY-DUAL CURB BROOM (SEE DETAIL, PAGES 90-91)
13 3332713 1 SWITCH-DOUBLE SCRUB BROOM
14 3334946 1 CABLE-SIDE BROOM, 33” LG, 1/8"D
15 3335420 1 ASSY- SIDE BROOM LIFT LH
16 3335422 1 WELD-PULLEY LH SIDE BROOM
17 3342273 1 COVER-SWITCH, CARLING, BLACK W/LENS
18 3343539 1 CLAMP-P TYPE, 2 DIA
19 3400035 1 SCR-HEX,5/16-18X1.00 ZP
20 3400069 1 NUT-HEX 5/16-24 ZP
21 3400075 1 NUT-HEX JAM 3/8-24 ZP
22 3400086 1 WASHER-FLAT 1/2 STANDARD ZP
23 3400087 1 WASHER-FLAT 3/8 STANDARD ZP
24 3400088 2 WASHER-FLAT 5/16 IDx.688 ODx.065 THK
25 3400089 1 WASHER-FLAT 1/4 STANDARD ZP
26 3400118 1 PIN-CLEVIS 5/16x7/8 ZP
27 3400124 1 PIN-COTTER 5/8 RUE-RING
28 3400125 2 RING-RUE 3/8 COTTER PIN
29 3400184 1 PIN-CLEVIS 5/16 X 1-1/8 ZP
30 3400227 1 SCR-HEX,1/4-20X1.25 ZP
31 3400999 1 CLAMP-HOSE 1-1/8” DIA STEEL VINYL COATE
32 3317219P 1 HARNESS-DUAL CURB BRM, 9X
- 675427 1 HOSE-LH CB MTR IN TO RT CB OUT 170" (NOT SHOWN)
- 675428 1 HOSE-LH CB MTR OUT TO IMP TEE 100" (NOT SHOWN)
- 690262 1 DECAL, LEFT SIDE CURB BROOM - 9X (NOT SHOWN)
- 3338666 - ASSY - DUAL CURB BROOM

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 101



PowerBoss OPTIONS

The Power of Clean
OPTION - DUAL CURB BROOM SUB-ASSEMBLY (3319421)

Page 102 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss

OPTION - DUAL CURB BROOM SUB-ASSEMBLY (3319421)

ITEM PART NO. REQ'D | DESCRIPTION

1 3302599 1 SPRING-EXT LOOPS-IN-LINE ZP

3 3301262 1 PLATE-GIMBAL SC HD

4 3306179 1 SPRING-COMPRESSION, CURB BROOM

5 3309778 1 LH CURB BROOM ARM PNTD

6 3309782 1 LH SIDE BROOM MOUNT PNTD

7 3316897 1 MOTOR-HYD CURB BRM

8 3330338 1 KEY-SHAFT D-FOSS CB/MB/SC MTRS (REPLACEMENT)

9 711250 1 SCR-HH 3/8-16 X 1.25 ZP GR 5

10 3400030 4 SCR-HEX,3/8-16X1.00, GRADE 5, ZP

11 3400049 1 SCR-SOCKET HEAD,1/4-20X0.75 ZP NYLOCK

12 3400068 1 NUT-HEX 3/8-16 ZP

13 3400087 1 WASHER-FLAT 3/8 STANDARD ZP

14 3400101 4 WASHER-LOCK 3/8 SPLIT ZP

15 3400103 1 WASHER-LOCK 1/4 SPLIT ZP

16 675528 2 FTG-STR THD ELBOW -8 ORFS TO -10 SAE

17 3400258 1 SCR-HEX,3/8-24X4.00 ZP

18 3400342 1 NUT-HEX 3/8-24 ES ZP

19 3300875 1 DRIVE HUB SC BR

20 3302058 1 BAR-CURB BROOM RETAINER

21 3400027 3 SCR-HEX,3/8-16X1.75 ZP

22 3400278 9 WASHER-FENDER 3/8

23 3300465 3 ISOLATOR-RUBBER (.3751Dx.810D)

24 3400087 3 WASHER-FLAT 3/8 STANDARD ZP

25 711380 3 NUT-NYLOC 3/8-16

26 3300526 3 BUMPER-RUBBER 1/4IDx1/8 THK

27 713002 2 BLT-HH 1/4-20 X .75 #5 ZINC

28 711373 2 NUT-NYLOC 1/4-20
Armadillo 9X Sweeper #100000 Rev. F 07/16 Page 103

PowerBoss® Copyright 2014-2015



PowerBoss

OPTION - SIDE BROOM LIFT LH (3335420)

Page 104 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




OPTIONS

PoOowerBoOsSS

The Power of Clean

OPTION - SIDE BROOM LIFT LH (3335420)

ITEM PART NO. REQ'D | DESCRIPTION

1 711374 1 NUT -NYLOC 5 /16-18

2 711387 1 NUT -NYLOC 1/4-20 112 NUT

3 711569 1 WASHER-FLAT .390 X .880 X .062 NYL

4 712333 1 WASHER-FLAT 5/16 SS

5 713104 1 BUSHING, SLEEVE, 3/8

6 713107 1 GRD 9 ZP

7 3300431 2 BUSHING-.499 ID X . 594 DD C X. 250

8 3300461 1 BALL JOINT

9 3318884 1 ADAPTER -CURB BRM ACTUATOR

10 3318887 1 PIN-CLEVIS 1/4 X 1-1/ 8

1 3335273 2 SPACER -.32 1D X .499 DD x .31 LG

12 3335274 4 SPACER-28IDX .625DDx .26LG

13 3335275 1 PLATE-SUPPORT SB LIFT

14 3335372 1 MOUNT - PIVOT SIDE BROOM

15 3335373 1 PLATE - PIVOT SIDE BROOM

16 3336595 1 ACTUATOR-DUAL BROOM- 12VDC WEATHERPACK

17 3400041 3 SCREW -HHM 1/4-20 X . 875 LG ZP

18 3400081 5 NUT -HE X 1/4-20 ES ZP

19 3400087 2 WASHER-FLAT 3/8 ZP

20 3400088 1 WASHER-FLAT 5/16 X.688 X .065 ZP

21 3400089 9 WASHER-FLAT 1/4 ZP

22 3400173 1 SCREW -HHM 1/4-20 X 1.75 LG ZP

23 3400178 2 BEARING-THRUST .531 ID X 1.00 DD

24 3400342 1 NUT -HEX 3/8-24 ES ZP

25 3400742 1 RUE RING-1/4 HEAVY ZP

26 3401098 1 NUT -HEX JAM 5/16-18 ES ZP

28 3401440 1 5/16-18 X 1.25 LG ZP

29 3401983 2 SCREW BH 1/4-20 X 1.25 LG

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 105



PowerBoss

OPTION - RAISE HOPPER, MAIN BROOM SHUT OFF (690100) (CONTINUED NEXT PAGE)
CE MODELS STANDARD FEATURE

SEE
DETAIL D

SEE
DETAIL B

SEE

CONTROL
VALVE

,'*
DIy
a7

DETAIL B DETAIL C

Page 106 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




OPTIONS

PowerBoss

The Power of Clean

OPTION - RAISE HOPPER, MAIN BROOM SHUT OFF (690100)
ITEM PART NO. REQ'D | DESCRIPTION
1 600941 2 WASHER .344 ID x .688 OD x.065 THICK STE
2 620134-1 1 | ASSY VALVE, SOLENOID N/C
3 675414 2 HYD HOSE - CONT VALVE TO IMP MOTOR
4 675524 2 FTG-STR THD CONNECTOR -8 ORFS TO -8 SA
5 675525 2 | FTG-STR THD RUN TEE -8 ORFS TO -8 SAE
6 711379 2 NUT-FLANGED WIZZ 5/16-18
7 711387 2 NUT-NYLOC 1/4-20 1/2NUT
8 711503 2 | WSR-FLT #10 (SPECIAL FLAT WASHER)
9 711543 2 WSR-HELICAL #10
10 712550 2 SCR-IHWH SLOT 10-32X.75 18-8 SS
11 712573 2 | BLT-CARR 1/4-20 X 2.50 SS
12 712636 2 NUT-HEX 10-32 SS
13 713027 2 BLT-HH 5/16-18 X 1 #5 ZP
14 730690 1 |4"HOSE PROTECTOR (10 PK)
15 3335945 1 SWITCH-COBO W/ AMP CONNECTOR
16 3337340 1 PLT - HOPPER POSITION SWITCH MOUNT
17 3400089 2 | WASHER-FLAT 1/4 STANDARD ZP
CONTROL VALVE
MAIN CONTROL /PW :
) e 675505
L \J/
CONTROL VALVE )O O%J (TEE-FITTING
PORT B
675525 HOSE
(TEE-FITTING) /675414
620134-1
HOSE 675414 MAIN BROOM (MB)
TO MAIN BROOM / el SHUTOFF VALVE
IMPELLER MOTORS M e
HOSE 675417  —a /N R e
L
TO OIL FILTER Q\L —
FITTING
HOSE 6201341
6/5414 PORT |

MAIN BROOM SHUTOFF
HYDRAULIC CIRCUIT (ISOLATED)

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 107



PowerBoss

OPTION - RAISE HOPPER, MAIN BROOM SHUT OFF (690100) - CONTINUED

SEE DETAIL A

HOSE 675422
FROM CONTROL
VALVE PORT F

NOTE: IN ORDER TO LOWER THE HOPPER, ITEM #10 (748047) MUST
REMAIN PRESSED WHILE CONTROL VALVE LEVER IS OPERATED

Page 108 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss

OPTION - RAISE HOPPER, MAIN BROOM SHUT OFF (690100)
ITEM PART NO. REQ'D | DESCRIPTION
1 600114 2 SPACER, .328 B .498 OD .500 ,SS
2 675422 2 HYD HOSE - LIFT CYL TO CONT VALVE E
3 675508 1 FTG-STR THD CONNECTOR -4 ORFS TO -4 SA
4 675517 1 FTG-STR THD CONNECTOR -6 ORFS TO -4 SA
5 690120 1 ASSY, HOPPER RETURN VALVE, 9X CE
6 711387 2 NUT-NYLOC 1/4-20 1/2NUT
7 711566 2 WSR-FLT .259 X .50 X .065
8 712572 2 BLT-CARR 1/4-20 X 2.00 SS
9 690151 1 DECAL, HOPPER UNLOCK - 9X CE
10 748047 1 SECONDHAND OPERATION PUSH BUTTON
MAIN CONTRUOL
VALVE
Jan\
0
CONTROL VALVE
PORT F
HOSE ——m— HOSE 675423
675422 \ TO TANK
(NOT INCLUDED
HOPPER LIFT CYLINDER IN 690100>
690120
(HOPPER LIFT q q
RELEASE) VALVE
A
CERS.
)
% FITTING
675508 HOSE 675422 FROM PORT 2 OF 690120
FITTING (PORT 2) TO BOTTOM (BLIND END) PORT OF HOPPER LIFT CYL
675517
(PORT 1)
HOPPER LIFT CYL RELEASE
HYDRAULIC CIRCUIT (ISOLATED)
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 109

PowerBoss® Copyright 2014-2015



PowerBoss

OPTION - KEY LATCH (690102)
CE MODELS STANDARD FEATURE

SEE
DETAIL A

DETAIL A

Page 110 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




OPTIONS

PowerBoss

The Power of Clean

OPTION - KEY LATCH (690102)
ITEM PART NO. REQ'D | DESCRIPTION
1 3343016 1 KEY-LATCH 7MM SQUIRE
2 3343017 1 LATCH-VISE ACTION LARGE, KEYED
3 3343066 1 PAWL-LATCH, 1800/5550 ENG COVER

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 111

PowerBoss® Copyright 2014-2015



PowerBoss

OPTION - SEAT SWITCH ENGINE SHUT OFF (690147)
CE MODELS STANDARD FEATURE

748373 -
MOUNTS TO OTHER
SIDE OF PANEL

Page 112 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




OPTIONS

PowerBoss

The Power of Clean

OPTION - SEAT SWITCH ENGINE SHUT OFF (690147)
ITEM PART NO. REQ'D | DESCRIPTION
1 711210 1 BLT-HH 1/4-20 X 1.25 STL ZINC FULL THRD
2 711373 1 NUT-NYLOC 1/4-20
3 741036 1 TIMER-RELAY-TRUE OFF 12V 3 SEC
4 748445 1 DELTA SW - N/O TWIST LOCK
5 3311564 1 GROMMET-RUBBER, 1/2 ID

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 113



PowerBoss

OPTION - LOW LP INDICATOR (690148)

Page 114 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss

OPTION - LOW LP INDICATOR (690148)

ITEM PART NO. REQ'D | DESCRIPTION

1 748453 1 HARNESS, LOW LP INDICATOR

2 748960 1 LIGHT ASSY, INDICATOR LAMP, LOW LP

3 3305535-2 1 TEE, LOW LP INDICATOR

4 3305535-3 1 SENSOR, LOW LP INDICATOR

5 3305535-4 1 LABEL, LOW LP INDICATOR

6 REF - MOUNT - LPG SAFTEY VALVE

7 REF - BULKHEAD - 62 LP

9 REF - VALVE - LP RELIEF

10 90524174 2 COVER, SAFETY CAP WIRE TERMINAL

11 REF - WELDMENT - CLIP SEAT

12 REF - WELDMENT - FRAME 9X
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 115

PowerBoss® Copyright 2014-2015



PowerBoss

OPTION - BACKUP ALARM & NEUTRAL SAFETY SWITCH (3317306P)

ASSEMBLE SWITCHES AND BRACKET AS SHOWN BELOW

Page 116 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




PowerBoss

OPTION - BACKUP ALARM & NEUTRAL SAFETY SWITCH (3317306P)

PART NO. REQ'D | DESCRIPTION

3303002 1 HORN-BACK UP, 97 db(A), 12VDC (NOT SHOWN)

3322601 1 FUSE-15 AMP AUTOMOTIVE PUSH IN (NOT SHOWN)

3335222 3 CAM-SWITCH, LOWER THRTL POS (NOT SHOWN)

3335223 3 CAM-SWITCH, UPPER, BACKUP (NOT SHOWN)

749014 1 HARNESS ASSY, NEUTRAL SAFE (NOT SHOWN)

3335047 2 CLAMP-SWITCH

3335526 2 ASSY- SWITCH LIMIT, MALE

3401437 2 NUT-HEX #5-40 ZP

3401510 2 WASHER-MED SPLIT LOCK, #5, ZP

712004 2 SCREW-MACH SLOT ROUND HD 5-40x1-1/4 ZINC

3401433 2 SCR-PHMS 5-40 X 0.75 ZP

3335560 1 MNT-SWITCH POS, FWD/REV, 1900

3337565 1 HARNESS - OPT, BACKUP ALARM, ARMA

747021 1 CONNECTOR-PACKARD 3 PIN MALE

Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 117

PowerBoss® Copyright 2014-2015



PowerBoss

OPTION - HOPPER PRESSURE BYPASS (690231)

PORT *T
675525 — T-FITTING
8 675573 - REDUCER
MAIN CONTROL
VALVE
PORT *A3*
HOSE 675422
£20134-1 SOLENOID OPERATED VALVE
HOSE 675422 A (PORT 2> FITTING 675522
HOSE &75417 TO OIL FILTER m )

AN
\_(FPEIRT D
ITTIMGS 6735521

T Talks 2 A & 675550

HOSE 675411

HOPPER LIFT CYLINDER

/

Connan sl HOPPER POSITION
- |

SWITCH

PRESSURE BLEED
CIRCUIT AT
CONTROL VALVE

Page 118 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




OPTIONS

PowerBoss

The Power of Clean

OPTION - HOPPER PRESSURE BYPASS (690231)

PART NO. REQ'D | DESCRIPTION

3335945 1 SWITCH-COBO W/ AMP CONNECTOR
3337340 1 PLT - HOPPER POSITION SWITCH MOUNT
3400035 2 SCR-HH 5/16-18 X 1.00 ZP GR 5

3400384 2 WASHER-CONICAL SPRING 5/16

620134-1 1 ASSY VALVE, SOLENOID N/C
675411 1 HYD HOSE - PS UNIT TO ROT ACT P2
675422 1 HYD HOSE - LIFT CYL TO CONT VALVE E
675521 1 FTG-STR THD CONNECTOR -6 ORFS TO -8 SA
675522 1 FTG-STR THD RUN TEE -6 ORFS TO -8 ORFS T
675525 1 FTG-STR THD RUN TEE -8 ORFS TO -8 SAE
675550 1 FITTING ORIFICE .047 #6
675573 1 FITTING
711310 2 NUT-HEX 10-32 ZP
711379 2 NUT-FLANGED WIZZ 5/16-18 ZP
711387 2 NUT-JAM 1/4-20 ZP NYLOC
711503 2 WASHER-FLAT #10 X .50 ZP
711505 2 WASHER-FLAT 1/4 ZP
711543 2 WASHER-LOCK #10 SPLIT ZP
712550 2 SCR-HH 10-32 X.75 SS SLOTTED WSH HEAD
712573 2 BLT-CARR 1/4-20 X 2.50 SS
749017 1 HARNESS ASSY, HOPPER SWITCH

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015

Page 119



9102/S0 ‘g A8Y ‘€ JO | 198YS ‘9¥8YEEE

STEERING CYL.
690025

ﬁ@ © @
u|0| 7.nnm_._mu

===zt oo @ @

o = L/B O ﬁ

STEERING UNIT

600368 ROTATION CYL.
T 3316890

LIFTCYL.
3307243

L>
®
>
J/[}
®
©

3-SPOOL CONTROL VALVE
3338213

@

AUXILIARY PUMP
3321397

CURB BROOM IMPELLER MAIN BROOM

3316897 3316832 3338661

¢ e

®

®_®®©®

[/_\[

RADIATOR/COOLER FILTER
3336103 3307078

©

PROPEL MOTOR
3306809

@ @ @ PROPEL PUMP
3335072

PowerBoss

HYDRAULIC SCHEMATIC 9X

PowerBoss® Copyright 2014-2015

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 120



The Power of Clean

PoOowerBoOsSS

9102/50 ‘g9 A8Y ‘€ JO Z 198US ‘9¥8YEEE

"JIOAJBS®] 0} UleJp 8sed Jojjodw woi4 l [4 015529 92Z¥S.9 806529 12

“JIOAJ9S®BI 0} JopUllAD YI| JO pus pos woi4| | Z 0158629 €2rsl9 816629 44

"4 Jod aA[eA [0J3u0d 0} JapullAko Yi| Jo pus uoysid woi4| | [4 €168629 2CySl9 055619 /81859 | €T

'@ Hod aAjeA |0u00 0} JopullAd Bjey0d Jo pud uoysid wo.4 l [4 €166.9 V2¥SL9 | 1¥SS19/ 108629 |22
"J1apuljAd 8)e}0. JO pusd pol 0} O Hod SAJBA |0JjUOD WOl 4 3 L0SG.9 02vS.9 €185.9 14
"JI0AI9SBI 0} (48100 JO WOHO]) JONO 18002 WO l [4 €0585.9 61¥5.9 €065.9 0c¢

“(oed 181009 jo doy) 18|ul 418]00D) 0} }9[INO JB}I} WO F4 l 0€5S.9 81¥S.9 1€GS/9 6l

/] ©SO0Y 995 99} }9|Ul 18)|l} O} SA|BA |0J3u0D Uo Hod | wolq 4 [ LIYSL9 25519 8l
“Jo[ul 1)1} O} g HOd }19[3N0 WOo0iq Ulew wol4 Z l 926529 / 629529 | 91¥S.9 €266.29 L

v Hod ul woouq ure|y 03 Jod Ino Jajj@dwi wol4 F4 1 €2585.9 SI¥S.L9 €265.9 9l

'S|IE}Op 10} €| 9SOy 895 98} }9|ul Jo||9dLU| 0} }9|IN0 BA[EA [0JjU0D [4 3 626519 yI¥S.9 72969 Sl
"V Hod Je|u J0jow gind 0} ¥ Hod dAleA I [4 826629 EIysL9 259529 vl

"JNO WO0Iq gINd 0} 99} 19)U] k4 l 826519 [454 78] €l

“J9pullko Bulesls uo zd Hod o) Jod o jun Bulesis k4 l 816529 LLYSL9 G16629 cl
“Japullfo Buesls uo | 4 Hod o} wod 7 yun Buesls F4 l 816G.9 0L¥SL9 2SS8G.9 13
"JOIAJ9S®I 0} Jiun Bules)g l [4 616529 607529 266529 0l

6

"d Hod jun buues)g 0} dwnd xny [4 l 116629 L0¥529 216629 8

‘ulelp ased ‘1I0AI8Sal 0} Joyowl |adoud 1 4 018629 90529 806529 L

“JlonJ@sal 0) dwnd |adold l [4 126519 S0¥S.9 025519 9

"NI Hod 8|ABA [043u02 [00ds-¢ 0} dwnd xny z 1 ¥255.9 0¥S.9 82569 S

“apIs Jobuassed dwnd |jadoid 0} g Jod Jojow [odoid 1 k4 205529 co0vS.L9 105529 14

"V pod Jojow [2doid 0} opis s1eAup dwnd [gdold z 1 10659 20vS.9 005529 €

"19|ul dwind xny O} JoInIBSaY Z l 606619 LOYS.L9 905529 c

“19|ul dwnd [adold 0} JIoAIesay [4 l 126519 00%5.29 2959 ]

. IAD|TAD HLNELNE LN LOV| LINNEATVA I LNIANNG dINNG

SHUSLILIo] 1417]10d avpiaL g | dINT| 8D 10| Sd |[LNOD| MYd | XNV | dAH NS zsewdepy #Asseasoy | saidepy °N

juswubissy Jaydepy

Page 121

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015




PowerBoss

The Power of Clean

9102/S0 ‘9 A8Y ‘€ JO €188US ‘9¥8YEE

€

™

T

]

NMOHS SV JdV ¢ 1285y AUdOd
JA VA NO SNOILVOO T 1d40d

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 122

PowerBoss® Copyright 2014-2015




PowerBoss

HYDRAULIC SCHEMATIC

HYDRAULIC SCHEMATIC 9X CE

€40 | 198YS ‘9102/50 V A8y ‘FO-9¥8YEEE

8L0L0EE
EETRIE]

€019EEE
H37000/HO1vIavd

AR

D

@

® & V@

60890£€
HOL1OW 13d0dd

2L0SEEE
diNnd 13dodd @ @ @

®

INOOoHE NIVIN

L998e€E 2€891EE
EERREETI

20

16891€€
Inooxsg g4nd

LB6EL2EE

€v2L0EE
R VGNER]

06891LEE

“TAD NOILV1OH

of 1o

©)

E128EEE

3ATVA 10HLNOD 100dS-€

diNNd A4VITIXNY

e=e g

021069 F @

ESVEREERTGNEN]

@)

89€009
LINA ONIH33ALS

520069
“1AD ONIH33ALS

T | Ok

L-v€1029
4401NHS an

Page 123

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015




o
-
<
=
L
I
O
0
o
-
3
(a]
>
I

PowerBoss

The Power of Clean

€ J0 Z198YS ‘9102/50 V Aoy ‘FO-9¥8YEEE

"] pod aAjeA |0u0d 0} Jonys giAl Jo | pod wolS 1 Z G2SS.9 VLvSL9 28519 0¢

"898} Jo|ul Jojowl Jojjadwi 0} g Jod SAJBA |0J3UO0D WOl [4 I G26S.9 PI¥SL9 G26S.9 4

‘Hod pua pou |9 Y| 0} oAjeA aseajal |Ao Y 021069 Jo z Hod wolq| | Z 0665.9/8156.9 | 2Z¥S.9 80559 82
“1I0AI9S8l 0} Ulelp ased Jajjadw wol4 1 [4 01559 9Z¥S.9 80559 yx4

"JIOAIBS8I 0} J9pullAD I JO pud POJ Wol4 1 [4 01559 €C¢VSe.l9 81669 4

1, pod ases|al |A2 Y| 021069 O} 4 Mod SAjeA [043uod wolq| g 5 L165.9 [444°7X] €19629 €¢
‘Q Hod aAjeA [043u09 0} Japullko 8jejod Jo pus uojsid woi4 1 [4 €16529 LZySL9 |L1vSS19/ L0SS.19|2C
"J9pUIjAD 8)B301 JO pua pod 0} O Jod SA|BA |0J3UOD WO 4 l 106619 0Z2¥5.9 €195.9 X4
“JIOAJBS31 0} (181009 JO WOR0Qq) 19]3N0 JS|00 WOl 1 Z €05529 611529 €06S.29 0¢

“(Moed 121009 Jo doy) 18|ul 18|00 O} }OINO JB}|1} WOl F4 l 0£65.9 81¥5.9 1€6G.9 6l

*/] 9SOy 89S 98} }9|ul J8}|1} O} SA|EA |0Jju0D UO Jod | wol4 Z 3 925529 LIpSL9 G26S.9 8l
"Jo|ul J8}|1} 0} g HOd }9]3N0 WOo0Iq Ulew wol4 Z X 6259529 9L¥S.9 €286.9 L

v Wod ul woouq uiepy 03 Jod jno Jojjadwi wol4 4 1 €266.9 SLyS.9 €266.9 9l

"z Wod aAeA yoinys giA 0} g 1od SAJeA |0J3u0D WwolS F4 l 2SS9 143278 628519 Gl

'V Hod ja|ul Jojow qund 0} Y Hod BAl_A [4 1 825519 €175.9 ¥255.9 vl

“JN0 WO0Ig GJNd 0} 88} 19|U| [4 3 825629 [45347%] 28519 €l

“J19pulko Buss)s uo g4 Hod o3 uod Y yun bules)s [4 3 815529 LLpSL9 §166.9 cl
“J9puljAo Buusa)s uo |4 1od o} pod 7 jun Bules)s [4 3 816529 0L¥SL9 266529 1
*10IAJ19S81 0} Jun Bulles)s 1 [4 61659 607529 26669 0l

6

"d Hod jun Buneelg o} dwnd xny [4 I 116529 L0¥S.9 215529 8

‘ulelp aseo ‘1IoAIasal 0} Jojow [adold l Z 016529 90%5.9 806529 A

“JioA19s81 0} dwnd |jedold I [4 125629 S0¥S.L9 025529 9

"NI Hod 8jAeA [03u00 |0ods-¢ 0} dwnd xny [4 I 26529 70¥S.9 8259619 S

“opis Jobuassed dwnd jadoid 03 g pod Jojow |adoid l 4 205629 €0¥S.L9 105529 14

"V Hod Jojow [edoid 0} apis sseAlp dwnd [edoid z | 10559 20¥S.9 005519 €

1o[ul dwnd xny 0} JOIAIOSDY 4 l 605529 L0¥S29 905529 4

e|ul dwind j2doid 0} JloAIasay [ l 126529 00%5.29 ¥25S5.9 3

. 134|440|TAD|TAD HLNHLNE LN TAD | LINNBATVA Y LN JINNG|JINNG %

Suewed 13 gwar Loy W TS 80| sdl sd [LNoD| M| xnv | aan ST gaewdepy  jwhsseasoy] | Jeidepy  JoN

wawubissy Jeydepy

Armadillo 9X Sweeper #4100000 Rev. F 07/16

Page 124

PowerBoss® Copyright 2014-2015




I PowerBoss

CAP

3334846-CE, Rev A, 05/2016, Sheet 1 of 3

PORT LOCATIONS ON VALVE
BODY 3338215 ARE AS SHOWN

Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 125
PowerBoss® Copyright 2014-2015




PowerBoss

EL
The Power of Clean

ECTRICAL SCHEMATIC

ELECTRICAL SCHEMATIC WITH KUBOTA V1505 - DIESEL

Page 126

CONTINUED SHEET 2 SYSTEM BATTERY CONTINUED SHEET 2
BATTERY CABLE + el BATTERY CABLE —
_____________________ -
;_SEE SHEET 4 FOR DETAILED WIRING STARTER SOLENOID STARTER ——
' (% |
ALTERNATOR
| w82 WHT iy ENGINE GROWND_| |
300
I GLOW PLUG RELAY e k'f[xcmz) |
| e CB3 - K - OLY PGS ENGINE GROUND | |
i
L2 . . ENGINE_GROUND |
VIOLET
g‘;"ﬁ:&'ﬁ%ﬁ“ e | ENGINE GROUND | |
3 WHT (PULL) ENGINE_GROUND
920/VIOD/YEL 921/VID/YEL | , /]\ |
F2
A~ : B: _ | Y YEL u(H . )\_/Yl ENGINE GROUND |
N g e rﬂ'—_ —Eo_ Thesamoo | |
2| TIMER FRAME_GROUND
IGNITION SWITCH = ) >
5 ST z00/veL & ENGINE CONNECTOR 1
oSt 919/RED/BLK 210B/VIO 210BNVIO & VW
I OPT SEAT SWITCH 21000 |5 AT EXCITE
s | 100/rep CBY 101706 | | 2100 (WHT/VID g |
45A BAT| " | "IGN vy
I JUNPER WIRE
NO
7 8 L 110/RED CE DPT FOOT PEDAL T s, F START COMMAND
ACC oL SO Si oneL G MIL(MALFUNCTION)|
\ /
110/RED —) Fub RV \ —
8 A B [TCHECK GGNE ToHT | SEE SHEET 4 FOR
NI HARNI
uo/ReD £S5 o1 whT/vVID 2100/VI0 &), ENGINE EsS
3 CE OPTION L ooy | ENGINE CONNECTOR 2
o000 GLOV PLUG SWITCH 535 16y ]
10 2 1>om BBy l6Low PLUG RELA
M.
S00/PNK_{ 12 v ReLAY PWR
1 O 051A/BLK
LIFT CYL SWITCH LIFT CYL RELEASE
12 110/reD PO 912/RED S12 913/RED /\/S‘l ! 916/BLK FRAME GROUND
CE DOPTION
MB SHUTOFF SWITCH MB SHUTOFF
13 914/RED/BLK SXX 915/RED/BLK /\;'1 2 917/8LK_FRAME GROUND
rrr’r———"——""""""""">""~"“""~""""“‘~"~"~"""@"@"@/"(¥~—/ Y/ Y, T, T T T T T -7
A Y
| N o ;
110/RED 7] 208/RED 909/BLK |
| cas LAt AJC BELAY 8e\_J8es i
| RED 906/RED I|( I 907/RED 910/BLK L |
15 40A 30! '87 |
I I
I I
I I
16 | !
I I
| WIRING FOR OPTIONAL A/C UNIT |
17 g e S — —d
N Jm?z/aow PLUG SNITCH a0 Ags F
18 L VA 231 /LBL X2 BRN ~ BLK
N U
19
GAUGE POWER COOLANT TEWPERATURE SENDER
INE GROUNI
GAUGE LIGHTS 511081 A ENGINE_GROUND
20 L
TEMP GAUGE OL PRESSURE SENDER
DIL PRESS GAUGE o_}?} ENGINE_GROUND
21 FUEL GAUGE 521/BRN b
GAUGE GROUND FUEL SENDER
oo 0208/8LK
22 531/DGN 4§
050/BLK
23 UgHTS GHTCH LED
401E/TAN \®/ 051F/BLK
24 HEADLIGHTS SWITCH RIGHT HEAOUGHT A
1o/ReD F1 400/YEL  S4  401/TAN | 401A/TAN X4 401A/TAN X7 401A/TAN  401F/TAN Ny 40C/BLK  0408/BK X7 040A/BLK X5 040/BLK
B} PN
25 A A Y LEFT IEAzu.IGHT CONT. SHT 3B A
CONT SHT 31 401G,/TAN N2 040D/BLK RIGHT TAILLIGHT
W £3
401B/TAN L Bk YA FRAME_GROUND
AN
26 3L
LEFT TALLIGHT
401C/TAN Bk S FRAME_GROUND
R
27 Al N ]
1| "OPTION NOT USED WITH TURN AND 4-WAY FLASHERS RIGHT BRAELTGT 7
I 9 B I
s | OPT BRAKE SHITCH REDYRY /3L FRAVE GROND_4
| Juo/mep gi3q0ea/RED/BK LEFT BRAGUGHT !
| OPTION RED \/ 927/BLk FRAME GROUND | |
29 | 5,00 i
110/RED

CONTINUED SHEET 2

3397501, Rev C, 07/28/20

CONTINUED SHEET 2

15, Sheet 1 of 4
Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015



ELECTRICAL SCHEMATIC PowerBOSS@

The Power of Clean

ELECTRICAL SCHEMATIC WITH KUBOTA V1505 - DIESEL

CONTINUED SHEET 1

110/RED BATTERY CABLE —
DOPTION DUST SUPPRESSION
101 AIR COMPRESSOR SWITCH
N 932/BLK —{DUST
2 —— | |suppressIon FRAME GROUND 4
102 [ TO/RED F7 ooo/musoRg AIR COMPRESSOR
929/VID
932A/BLK
103 930/GRN SOLENDID 1
932B/BLK
931/YEL ——()soenam 2
104 CURB BROOM
RAISE/ LOWER SWITCH
105 110/RED 87 | s
1 4
| 110/RED (28 osasmrvveL [\ 937/BLK ___FRAME GROUND
OPTION 535S
106 g7 5 935/YEL Qsmz BRODM ACTUATOR
936/RED Al
107
HORN BUTTON il
108 | 1O/RED F2.  so0/pnk IR 301/GRY ~ FRAME_GROUND
NN {}
OPT CURB SPOTLIGHT SWITCH OPT CURE, SPOTLIGHT
940/PNK 941/BLU/WHT __\ BLK  Yox'  BLK  // 942/BLK FRAME GROUND
109 < %o — W—= \
A
REVERSE PEDAL SWITCH %KUP
110 110/RED "_lFél 938/BLK 939/BLU ~ FRAME_GROUND
CE OPTION ¢ N =
m FLTER SHAGER BUTTON, RIGHT FILTER SHAKER MOTOR
110/RED F4 coonsmre 0. D X4g03p/ReD XS 603C/RED M\ 040F/BLK X6 040B/BLK X5 o40/BLK
1 )
12 B Al FITER SHACER NOTOR b A
6030/RED ~~  040E/BLK X6
U
13 D
060/BLK
114
CLOG, FILTER LIGHT
110/RED F3  610/WHT X4 610A/WHT ~ CLOG FILTER SWITCH 631/DBL W 0518/BLK 051/BLK
115 (EEY, C N/O ,\RJ\
c =
FIRE N HOPPER
e 6108/WHT  FIRE lNc*zzPER SWITCH 641/DGN \:;R}/ 051C/BLK
N/O 7N
RTR 1_SWITCH RIR 1, LHT
"7 610D/WHT S7 611/DBL X5 611/DBL YRS 0510/BLK
o 5 =L
RTR 2 SWITCH RTR 2 LIGHT
118 610E/WHT X8 610E/WHT S8 621/BRN X8 621/BRN X5 621/BRN \égx 051E/BLK
P4
5 o < ¢ A
19 OPT HEATER SWITCH
L 944/YEL
PTIONA
HORED 7 Saa/REDHT JCIET N 4 FRAVE GROND
120 it 3 H  946/0RG UNIT
121 OPT PRESSURIZER SWITCH
L 948/WHT
o OPTIONAL
192 110/RED ..%. 947/RED/WHT M 949/YEL PRESSURIZER FRAME_GROUND
it 3 H _950/BLU UNIT
12 OPT LPG FUE
LPG FUEL
OPT LPG
. LEVEL SENSOR LEVEL LaMP
124 [ 1O/RED 6 951/YEL/BLK e 952/YEL/BLK BLK /N BLK ;s 953/BLK/ORG FRAME GROUND
OPTION / / A\
A B
125 OPT ERGO CAB
WINDSHIELD WIPER
110/RED  FO 954/RED RED "\ 955/BLK FRAME GROUND
[ M)
126 OPTION
OPT ERGO CAB
127 DEFROSTER FAN
954A/RED \ RED  ,°N  BLK  ,; 956/BLK FRAME GROUND
? M) §
A B
128
129
CONTINUED SHEET 3 CONTINUED SHEE? 3

3397501, Rev C, 07/28/2015, Sheet 2 of 4

Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 127
PowerBoss® Copyright 2014-2015




PowerBOSS® ELECTRICAL SCHEMATIC

The Power of Clean
ELECTRICAL SCHEMATIC WITH KUBOTA V1505 - DIESEL

110/RED BATTERY CABLE -
OPTIONAL
ENGINE
201 SHUTDOWN
110/RED E%I 903/RED . 904/BLK FRAME GROUND
202 OPTION N/O N/C SW1 SW2
FUEL §OILEN0ID
203 s01/8LU YEL (HOLD), ENGINE_GROUND
3
conTinvED sHeET 1 < WL jPULL)
204
agpsyyr WATER TEMP SVITCH ENGINE GROUND
C }\N/D
205 - OIL PRESSURE SWITCH ENGINE GROUND
C }N/D
206
207 10/RED VACUUM WAND SWITCH
1 40
110/RED mun o57/BRNYEL] o
208 OPTION 7 VACUUM WAND ACTUATOR
s 958/YEL M FRAME GROUND
959/RED e
209
210
211
212 OPT WAREN>I(m LIGHT
110/RED_FO 960/RED \ RED o  BLK  // 961/BLK _FRAME GROUND
TS 7 34 A
213 LT OPTION W o s
214
215
216
217
218
L il
219 : WIRING FOR OPTIONAL TURN AND 4-WAY FLASHERS :
| |
: CONTINUED SHEET 1 :
220 | |
| 401A/TAN 040A/BLK |
| |
| |
221 | !
| |
| |
| |
222 | RIGHT FRONT LGHT I
: 984A/BLK RY. 985A/WHT | :
223 | ONT !
| OPT FLASHER LEFT rkgi(T LIGHT |
! F10 71/B !
| yuoren P19 o705 @ 5 984B/BLK &Y 985B/WHT |
224 | oPTION A :
: RIGHT FRE0>|<IT TURNLIGHT :
| \ 980/RED/VIO RED \®’ |
225 / sy |
| OPTIONAL | 97p,vgL B LEFT FRONT TURNLIGHT |
: ;?EI?AL 271/BL \ 981/RED/WHT Ri =% :
226 SwitcH |eremeD | / E—R) |
| 74/GRI A |
I 975/BLK |
227 | 976/GRY !
| 77/GRY/BLK RIGHT REEAg TURNLIGHT |
! \ /RED/V R hrYd Lk FRAME GROUND |
228 | / L (R)- |
! A B LEFT REAR TURNLIGHT !
OPT BRAKE SWITCH
| N FRAME_GROUND |
229 1 %M/MMJ ) 293/ REDAHT DRk i
| OPTION [ N/O A I
| =1
o T J

3397501, Rev C, 07/28/2015, Sheet 3 of 4

Page 128 Armadillo 9X Sweeper #4100000 Rev. F 07/16
PowerBoss® Copyright 2014-2015




ELECTRICAL SCHEMATIC

ELECTRICAL SCHEMATIC WITH KUBOTA V1505 - DIESEL

FUSE

201

RED/WHITE 16G <14)) PURPLE 146G C:

4>

10 AMP

202

FUSE
YELLOW 146G

YELLOW 14G @

YELLOV 14G (S

PowerBoss

The Power of Clean

FUEL SOLENOID
YELLOV 146 (1S) o WHITE 14G (24)

ORANGE 146G <1>

HOLD
PULL

CASE GND

203

204

RED 10G <6)

205

TE 8G ml BREAKER|  wirTe 86 @

)
BREAKER'
40 AMP

V/BLUE 16G (13>
_______Jmmtnuagk i

RED 146 @5) o WHITE 14G ()

30 AMP

2086

CONTROL BOX

YELLOV 106 (28>

207

RED 10G ¢6)

208

I

i

|

|

fﬁﬂﬂ ]
'm::: el:ﬂ a9 I_“:i“ J :
I

|

|

I

[

GLOW_PLUG RELAY

—_—— = — — — —

PURPLE 14G <4

BLACK 16G_19)

208

-

210

211

RED/WHITE 16G (14
YELLOW 16G 1D
BLACK 166G <12)
GRAY/BLUE 16G <13>
PINK_16G <@

212

PLUGS IN ALL EMPTY CAVITIES
CONNECTOR 1: 15326863
TERMINAL: 12191819
CABLE SEAL: 12191153
CAVITY PLUG: 15305171
SECONDARY LOCK: 15358785

213

ENGINE-BLOCK GROUND

moc L[|
________ = ]

’-‘m-‘m—‘m BLACK 10G (16)
ENGINE-BLOCK GROUND

PLUGS IN ALL EMPTY CAVITIES

166 a8)|

VELLOW 166 ¢10)
TAN 16G (8
BROWN 16G ¢9>
748951

“
o
=
-

CABLE SEAL' 12191153
CAVITY PLUGH 15305171
SECONDARY LOCK: 15358785

DELPHI GT150 CONNECTORS

SEE SHEET 1

214

215

216

217

218

219

220

221

222

223

224

225

226

227

228

229

3397501, Rev C, 07/28/2015, Sheet 4 of 4

Armadillo 9X Sweeper #4100000 Rev. F 07/16

STARTER

WHI r; 146 )

Page 129

PowerBoss® Copyright 2014-2015



PowerBoss

The Power of Clean

ELECTRICAL

SCHEMATIC

ELECTRICAL SCHEMATIC WITH KUBOTA WG1605 - GAS & LPG

Page 130

20

21

22

23

24

25

26

27

28

29

CONTINUED SHEET 2
SYSTEM BATTERY
BATTERY CABLE + i BATTERY CABLE -
N
STARTER SOLENOID STARTER
L N ENGINE GROUND
1t 1\
920/VI0/YEL 921/VI0/YEL
d FRAME GROUND
>
FoNTION SWITCH & ENGINE DISELE SWITCH
00L& 922/BLK ENGINE CONNECTOR 1
= / oo B l2we/vio “To YR o
| OPT SEAT SWITCH 210A/VI0 T T
cB1 | VHT/VID S11 B| ALT EXCITE
100/ReD S8 101/0r6 | | 210vi0 — WHT/VIO ” o FUEL PUMP -
45 BAT| ~ | IGN FUEL SUMP D FUEL PUMP +
|
o] ! 110/ReD CE OPT FOOT PEDAL Z00/¥EL |
g ! START COMMAND
AcC Y GAS ENGINE ONLY G| MILCMALFUNCTION
200A/YE| 200B/YEL,
110/RED FWD  REV
CHECK ENONE LIGHT
L10/RED,FB T 2100/VI0 hod 024/BLK-WHT
R4
CE OPTION
ENGINE CONNECTOR 2
THROTTLE SWITCH
210¢/M0 3 iif 'I'g': J| GOV SELECT 2
2 ¥ GOV SELECT 1
s|12 V RELAY PWR
051A/BLK
UFT CYL SWITCH LIFT CYL RELEASE
M& 912/RED S12 913/RED /\:EL ! 916/8LK FRAME GROUND
CE OPTION
MB SHUTOFF SITCH MB SHUTOFF
914/RED/BLK SXX 915/RED/BLK /\;"L 2 917/BLK_FRAME_GROUND
I e Y T -
| 110/RED X 908/RED Y WA G
! cas o G BELAY W%\ !
| RED 906/RED I|( L 907/RED |
| "40A 30 87 |
I I
I I
| |
I I
I I
P WIRING FOR OPTIONAL A/C UNIT |
GAUGE POWER |A[2I0E/VID | COOLANT TEMPS?{\WRE SENDER
NE GR
GAUGE LIGHTS |B{AU/IAN 511/08L oA ENGINE_GROUND
TEMP GAUGE g—' OL PRESSURE SENDER
DIL PRESS GAUGE ENGINE GROUND
AN
FUEL GAUGE |E 521/BRN %
GAUGE GROUND |F FUEL SENDER
B3 020B/BLK
531/06N i
050/BLK
UGHTS SHTCH LED
401E/TAN e 051F/BLK
P4
HEADLIGTS SWICH RIGHT HEADUGHT A
no/ReD FL 400/YEL S4 UA01/TAN | 401A/TAN XA 401A/TAN X7 401A/TAN  401F/TAN Ny AOC/BLK | 0408/BLK X7 040A/8LK X5 040/BLK
2 3
Tk L
A A LEFT HEADLGHT Nt shr 35 A
CONT- SHT 31 4016/TMN oy 2400/BL RIGHT TALLGHT
401B/TAN A BLK N FRAME_GROUND
AR
BL
LEFT TALLIGHT
401C/TAN BK N FRAME_GROUND
D8
|| oPTION NOT USED WITH TURN AND 4-waY FAsMERS T ewmesest | 0
| E3 |
FRAME GR
i OPT BRAKE SWITCH 924/RED/VID SEL_ YRy 926/ FEAME GROUD |
| Juored mﬁ’ 923/RED/BLK LEFT BRAKELIGHT |
| oPTION ¢ o £4 |
| 925/RED/WHT RED \®/ 927/BLK_FRAME GROUND | |
I B/ A I
I I
S —— .}
110/RED L
CONTINUED SHEET 2 CONTINUED SHEET 2

3397502, Rev A, 07/28/2015, Sheet 1 of 3

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015




ELECTRICAL SCHEMATIC

PowerBoss

The Power of Clean

ELECTRICAL SCHEMATIC WITH KUBOTA WG1605 - GAS & LPG

CONTINUED SHEET 1
110/RED BATTERY CABLE -
OPTION DUST SUPPRESSION
101 AIR COMPRESSOR SWITCH
N 932/BLK —DUST
2 SUPPRESSION FRAME GROUND {
102 L1ioRen 7 2 AIR COMPRESSOR
OPTION 929/VIO0 saoarB
A/BLK
103 930/GRN SOLENDID 1
932B/BLK
931/VEL —OSDLENDHJ 2
104 CURB BROOM
RAISE/ LOWER SWITCH
110/RED
105 / 8 ste
1
110/RED ml“ 933/BRN/YEL ) T 937/BLK ___FRAME GROUND |
106 OPTION oen ]
9967 935/YEL Qsmz BROOM ACTUATOR
936/RED Al
107
HORN_BUTTON HORN
108 | 110/RED & 300/PNK | 301/GRY ~ FRAME_GROUND
LT
OPT CURB SPOTLIGHT SWITCH OPT CURB, SPOTLIGHT
940/PNK 941/BLU/WHT \ BLK N’ BLK ___// 942/BLK FRAME GROUND
109 — ,A)— W—= {
REVERSE PEDAL SWITCH fgp e
110 10/RED F7 938/BLK 939/BLU ~4 FRAME_GROUND
CE OPTION ¢ o =
m FLTER SHAGR BUTION RIGHT FLTER SHAKER NOTOR
110/RED EIIII“ 600/0RG R | Lewasoes L " c03/RED] X4603A/RED XS _ 603C/RED O 040F /BLK X8 0408/BLK X5  040/BLK
TRI
12 (GND_L0aD B Al FLIER SHAER MOTOR b A
603D/RED ~~  040E/BLK X6
N\
13 D
060/BLK
114
CLOG FILTER LIGHT
10/RED (F3.  610/WHT X% 610A/WHT  CLOG FILTER SWITCH 631,/DBL YR 051B/BLK _ 051/BLK
115 LY, N Gy N LS
FIRE |\ HOPPER
§108/WHT  FIRE IN HOPPER SWITCH 641/06N N f%/ 051C/BLK
116 c E\N/u PAZY
RTR 1_SWITCH RR 1, LGHT
7 610D/WHT s7 611/DBL X5 11/0BL Vi os10/6LK
o 3 A
RTR 2 SWITCH RIR 2 LIGHT
118 610E/WHT X6 610E/WHT SB  621/BRN X6 621/BRN X5 621/BRN \%’/ 051E/BLK
N
B o ¢ ¢ AA
119 OPT HEATER SWITCH
L 944/YEL
OPTIONAL
110/RED 78, S43/RED/WHT oM oasmED | pearee FRAME_GROUND
120 OPTION B H__946/0RG UNIT
121 OPT PRESSURIZER SWITCH
L 948/WHT
o OPTIONAL
122 110/RED "|F—8" 947 /RED/WHT M 949/YEL PRESSURIZER FRAME_GROUND
OPTION B H o073l UNIT
123
OPT LPG FUEL
OPT LPG
LEVEL SENSOR LEVEL LaMP
124 [110/RED PO 951/YEL/BLK 952/YEL/BLK \\ BLK N\ BLK  //953/BLK/ORG FRAME GROUND
OPTION {a u ;
125 OPT ERGO CAB
WINDSHIELD WIPER
110/RED Fe 954/RED RED /7 955/BLK FRAME GROUND
126 OPTION N
OPT ERGO CAB
127 DEFROSTER FAN
954A/RED \ RED /7~  BLK , 956/BLK_FRAME GROUND
? M \
A B
128
129
CONTINUED SHEET 3 CONTINUED SHEETT-Ci

Armadillo 9X Sweeper #4100000 Rev.

3397502, Rev A, 07/28/2015, Sheet 2 of 3
F 07/16

Page 131

PowerBoss® Copyright 2014-2015



PowerBoss

The Power of Clean

ELECTRICAL SCHEMATIC

ELECTRICAL SCHEMATIC WITH KUBOTA WG1605 - GAS & LPG

Page 132

201

202

203

204

205

206

207

208

208

210

211

212

213

214

215

216

217

218

219

220

221

222

223

224

225

226

227

228

229

110/RED BATTERY CABLE -
110/RED
VACUUM WAND SWITCH
40
110/RED :ansZ 957/BRN/YEL oo
OPTION 3% VACUUM WAND ACTUATOR
P3¢ 958/YEL FRAME_GROUND
959/RED by
OPT WARNING LIGHT
110/RED _F9 EX,
/ EEN)] 960/RED \> RED @_BLK ( 961/BLK _ FRAME GROUND
LT OPTIONS 7 A \
=~ T T T T T T T T T T T T T T T .l
: WIRING FOR OPTIONAL TURN AND 4-WAY FLASHERS !
: CONTINUED SHEET 1 :
! 401A/TAN 0408/BLK !
| |
| |
| |
| |
| |
| |
! RIGHT FRONT UGHT :
| 984A/BLK \rﬁ\’ 985A/WHT | |
| A |
| OPT FLASHER LEFT FRONT LIGHT |
! F10 71/ EX !
| |uo/reD 984B/B1K & /uHT |
| OPTION A |
: RIGHT FRONT TURNLIGHT !
| 980/RED/VIO g |
| BEL—®) |
| OPTIONAL | o7a/veL B LEFT FRONT TURNLIGHT !
: Sitnal  [2AAL 981 /RED/WHT m_®\EX’ :
! SWITCH |23/RED | P8 |
| 74/GRI A |
: 975/BLK :
| | o76/GRY |
: 77/GRY/BLK RIGHT REEA§ TURNLIGHT :
\\ /RED/ e BLK __ FRAME GROUND
! S !
1 A B LEFT REAR TURNLIGHT |
| QOPT BRAKE SWITCH N FRAME GROUND !
: mﬁﬁm&/mﬁ » S83/RED/WHT REDYRY B :
| OPTION R 4 <
Sl J

3397502, Rev A, 07/28/2015, Sheet 3 of 3

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015



PoOowerBoOsSS

The Power of Clean

WARRANTY

WARRANTY

Revision J
Effective January 2014
PowerBoss Made Simple Industrial Limited Warranty

Minuteman International owner of PowerBoss warrants to the original purchaser/user that the product is free from defects in workmanship and materials
under normal use. PowerBoss will, at its option, repair or replace without charge, parts that fail under normal use and service when operated and
maintained in accordance with the applicable operation and instruction manuals. All warranty claims must be submitted through and approved by factory
authorized repair stations.

This warranty does not apply to normal wear, or to items whose life is dependent on their use and care. Parts not manufactured by PowerBoss are covered by and
subject to the warranties and/or guarantees of their manufacturers. Please contact Minuteman International for procedures in warranty claims against these
manufacturers.

Special warning to purchaser -- Use of replacement parts not manufactured by PowerBoss or its designated licensees, will void all warranties
expressed or implied. A potential health hazard exits without original equipment replacement.

All warranted items become the sole property of Minuteman International or PowerBoss or its original manufacturer, whichever the case may be.

PowerBoss disclaims any implied warranty, including the warranty of merchantability and the warranty of fithess for a particular purpose. PowerBoss
assumes no responsibility for any special, incidental or consequential damages.

This limited warranty is applicable only in the U.S.A. and Canada, and is extended only to the original user/purchaser of this product. Customers outside
the U.S.A. and Canada should contact their local distributor for export warranty policies. PowerBoss is not responsible for costs or repairs performed by
persons other than those specifically authorized by PowerBoss. This warranty does not apply to damage from transportation, alterations by unauthorized
persons, misuse or abuse of the equipment, use of non-compatible chemicals, or damage to property, or loss of income due to malfunctions of the
product. If a difficulty develops with this machine, you should contact the dealer from whom it was purchased.

This warranty gives you specific legal rights, and you may have other rights, which vary from state to state. Some states do not allow the exclusion or
limitation of special, incidental or consequential damages, or limitations on how long an implied warranty lasts, so the above exclusions and limitations
may not apply to you.

Travel * |JLabor |Parts Engine Extended Warranty Costs

Walk Behind ok

Battery Sweepers 90 Days |12 months |12 months N/A N/A -

IC Sweepers 90 Days |12 months |12 months Through Eng. Mfg. N/A -

Battery Scrubbers 90 Days 24 months |36 months N/A N/A -

Riders

Battery Scrubbers 90 Days 24 months |36 months or 2000 hr.  [N/A 36 months parts + 24 labor (or 3000 Hours) 5%

IC Sweeper/Scrubbers 36 months parts + 24 months labor (or 3000 Hours) +

82 & 90 90 Days |6 months |24 months or 2000 hr. {24 months or 3000 hrs** | 180 days travel 5%
48 months parts + 24 months labor (or 3000 Hours) +

I.C. Sweepers 9X, 10X 190 days |6 months |48 months or 3000 hrs. |60 months or 3000 hrs** 180 days travel 5%
48 months parts + 24 months labor (or 3000 Hours) +

NAUTILUS Scrubber  |180 Days |24 months |36 months or 2000 hr. |36 months or 2000 hrs** 180 days travel 3%

All Rider, I.C. Bumper to Bumper
5000 hr max. 48 months parts, 48 months labor, 180

(excluding APEX series) days travel 8%

Exceptions

Apex Series Sweeper |90 Days |12 months §12 months or 1000 hr. |12 months or 1000 hrs** 24 months parts + 24 months labor (or 2000 Hours) 5%
36 months parts + 24 months labor (or 3000 Hours) +

6X Sweeper 90 Days |6 months |24 months or 2000 hr. |24 months or 2000 hours** |180 day travel 5%

Tank Bladders Eight years/ no additional labor

Polyethylene plastic tanks Ten years/ no additional labor

Batteries 0-3 months full replacement, 4-12 prorated credit

Chargers One-year replacement

Aftermarket Replacement parts Ninety days from date of purchase

*Two-Hour Cap Per Service Call

**Through Engine Manufacturer. See Section 3 of Warranty Manual for Engine Warranty Exceptions

*** Based Upon Dealer’s Certification Status:

Extended Warranty MUST Be Signed Up Within 30 Days of Delivery to End User
(Dealer Has 1Year From Receiving Machine To Sign Up For Extended Warranty)
***All above labor and travel reimbursed at 65% or 75% of the published shop rate.
Armadillo 9X Sweeper #4100000 Rev. F 07/16 Page 133

PowerBoss® Copyright 2014-2015



TTre————

PowerBoss

The Power of Clean
H

“The Power of Clean”

PowerBoss® Is a Full Line Manufacturer of Sweepers and Scrubbers,
for Industrial Facilities.

PowerBoss®, Minuteman International, Inc. 14N845 U.S. Route 20 Pingree Grove, lllinois 60140
Phone: 800-323-9420 www.PowerBoss.com email: tech@powerboss.com
A Member of the Hako Group

Armadillo 9X Sweeper #4100000 Rev. F 07/16

PowerBoss® Copyright 2014-2015



